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1. SUMMARY OF SAR TEST REPORT
1.1 Test Details

Equipment under Test (DUT):

FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

\\\“\Hlnll’//,

Product: Payment terminal
Manufacturer: Ingenico
Model: Move/2600 CL/AG/WiFi

Serial Number:

Conducted sample: 221967317151286025803467
SAR sample: 222107317151286026031053

FCC ID Number:

XKB-M2600CL4GW

ISED ID Number:

2586D- M2600CL4GW

DUT Number:

Conducted sample: 21194
SAR sample: 21191

Battery Type used in testing:

Li-lon Battery

State of the Sample:

Production sample

Testing information:

Testing performed:

05.05.2023 - 29.05.2023

Notes:

Document history:

Initial version

Document ID:

FCC ISED SAR report_Move2600_ID6030c_02062023.docx

Temperature °C

22+2 / Controlled

Humidity RH%

30+20 / Controlled

Measurement performed by:

llari Kinnunen

FCC Test Firm Designation Number:

FI0005

ISED Company Number:

22218

1.2 Maximum Results

The maximum reported* SAR values for Extremity-configuration for transmitting systems are
shown in a table below. The device conforms to the requirements of the standards when the
maximum reported SAR value is less than or equal to the limit. The SAR limit specified in FCC
47 CFR part 2 (2.1093) and Health Canada’s RF exposure guideline, Safety Code 6 for Extremity

SAR10g is 4.0 W/kg.

Copyright © Verkotan 2023
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GSM 850 3.74 PASS
GSM 1900 2.46 PASS
WCDMA 2 3.75 PASS
WCDMA 5 1.49 PASS

LTE 2 3.16 PASS

LTE 4 3.26 PASS
LTES 1.72 PASS

2.4 GHz WLAN 0.90 PASS
5 GHz WLAN 1.94 PASS

* Reported SAR Values are scaled to upper limit of power tuning tolerance.

1.2.2 Simultaneous Transmission SAR

1.2.2.1 FCC
Highest Simultaneous Transmission SAR10g(W/kg) in Extremity Exposure
SAR Condition
WCDMA 2 + 5 GHz WLAN + NFC 3.791
1.2.3 ISED

Highest Simultaneous Transmission
SAR

SAR109(W/kg) in Extremity Exposure
Condition

WCDMA 2 + 5 GHz WLAN + NFC

3.796

1.2.4 Maximum Drift

Maximum Drift During Measurements

-1.19dB*

*Larger than 5% drifts included to scaling factors

5(77)

Copyright © Verkotan 2023 Document ID: FCC ISED SAR report_Move2600_ID6030c_02062023.docx



- R
SN/
- (A) Ex—rc
] Finnish Accreditation Service G e, S M
o N\ \\\\
T287 (EN ISO/IEC 17025) MmN

1.2.5 Measurement Uncertainty

SAR10g: 0.3 - 3 GHz:

| Expanded Uncertainty (k=2) 95 % | +219% |
SAR10g: 3 - 6 GHz:
| Expanded Uncertainty (k=2) 95 % I +23.8 % |
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2. DESCRIPTION OF THE DEVICE UNDER TEST (DUT)

The DUT is a payment terminal which supports GPRS, WCDMA, LTE, 2.4 GHz WLAN and 5 GHz
WLAN, with NFC.

Measurement report “Desk2600 cless Antenna.pdf” states antenna gain of -12dBi for the NFC.

Device Category Portable
Exposure Environment General population
uncontrolled

2.1 Supported Frequency Bands and Operational Modes

Modes of Transmitter Frequency
Operation Range
[MHz]
GSM/GPRS 850 824 - 849
GSM/GPRS 1900 1850 — 1910
WCDMA 2 1850 — 1910
TX Frequency bands WCDMA 5 824 - 849
LTE 2 1850 — 1910
LTE 4 1710 - 1755
LTES 824 - 849
WLAN 2.4 GHz 2412 - 2462
WLAN 5GHz 5180 - 5825
NFC 13.56
7(77)

Copyright © Verkotan 2023 Document ID: FCC ISED SAR report_Move2600_ID6030c_02062023.docx



\\\“\‘"”/”//,

L
p— C ;Sl&///"z_
- Finnish Accreditation Service v ///\\\ N
Dl W

T287 (EN ISO/IEC 17025)

2.2 Test Exemptions

2.2.1 FCC

Exemption power threshold for distances <50mm in mW for less than 100 MHz, was
calculated using the following equation below, stated in 447498 DO1 General RF Exposure
Guidance DR05-44791:

Prx (s foanz) = ¢ itz * Prasa(ans Frunz) + (1= Sp(rana) ) * Sa(um) Prazor (50.,100.) + (1 +logyo (=)

Funiz
(Equation 1)

where,

o (FMHz-100)°

50 (Equation 2)

Sf (fMHz) ==

(dmm-50)?

Sa(dmm) = % + 250

> (Equation 3)

3d .
Pys1a(dmm funz) = \/ﬁ (Equation 4)
3d (dmm—50)*fMH .
Pus1p1 (dmms funz) = \/ﬁ — 150 z (Equation 5)
.. Frequency Separation distance P7x
Transmission mode [MHz] fem] [mW]
NFC 13.56 0.5 443

2.2.1.1 Maximum defined Output Power and ERP

Maximum output power of the DUT's NFC's transmitter is 0 dBm i.e. T mW.

According to Appendix B at 447498 D01 General RF Exposure Guidance DR05-44791, the table
(B.1.) defines the thresholds for available maximum time-averaged power or maximum time-
averaged ERP, whichever is greater. Since the maximum output power is greater than the ERP
of the DUT for NFC, it is used for SAR test exemption.

Transmission Output power Output power Power Gain of P7x
mode [dBm] [mW] Antenna G [dBi] |  ERF (B ERP [mW] [mW]
NFC 0 1 -12 -14.15 0.04 443
8 (77)
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2.2.2 ISED
SAR test exemption output power limits based on frequency and separation distance are from
RSS-102, issue 5, 2015:
Table 1: SAR evaluation — Exemption limits for routine evaluation based
on frequency and separation distance**
Frequency Exemption Limits (mW)
(MHz) At separation | At separation | At separation | At separation | At separation
distance of distance of distance of distance of distance of
<5 mm 10 mm 15 mm 20 mm 25 mm
=300 71 mW 101 mW 132 mW 162 mW 193 mW
450 52 mW 70 mW 88 mW 106 mW 123 mW
835 7 mW 30 mW 42 mW 55 mW 67 mW
1900 7 mW 10 mW 18 mW 34 mW 60 mW
2450 4 mW 7mW 15 mW 30 mW 52 mW
3500 2mW 6 mW 16 mW 32 mW 55 mW
5800 | mW 6 mW 15 mW 27 mW 41 mW

SAR test exclusion power threshold for 13.56 MHz is 71TmW at <5mm separation distance.

2.2.2.1.1 Maximum defined output power and EIRP

According to the manufacturer NFC transmitter maximum TX output power is 0 dBm i.e. 1
mW. Peak antenna gain is -12dBi according to datasheet “Desk2600 cless Antenna.pdf”.

Maximum output power of the DUT's NFC transmitter is 0 dBm i.e. 1 mW. Since the maximum
output power is greater than the EIRP of the DUT for NFC, it is used for SAR test exemption.

o Output Output | Power Gain EIRP EIRP
Transmission mode power power | of Antenna, [dBm] [mMW]
[dBm] [mW] G [dBi]
NFC 0 1 -12 -12 0.06

The maximum output power of the NFC is below the test exclusion threshold.

2.3 Simultaneous transmission
Possible simultaneous transmissions are:

Cellular + WLAN 2.4GHz + NFC
Cellular + WLAN 5GHz + NFC

9 (77)
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3. OUTPUT POWER
3.1 Maximum specified conducted output power

From the customer, including tune-up tolerances;

GPRS 850 Max Output Power
Slot Configuration [dBm]
GPRS (1Tx-slot) 35
GPRS (2Tx-slot) 33

GPRS 1900

Max Output Power

Slot Configuration [dBm]
GPRS (1Tx-slot) 32
GPRS (2Tx-slot) 29.3

Max Output Power

WCDMA [dBm]
WCDMA 2 235
WCDMA 5 25

Max Output Power
LTE [dBm]
LTE 2 24
LTE 4 24
LTE 5 25
WLAN 2.4GHz Max Output Power
[dBm]

802.11b 21

802.11g 19

802.11n 19

Copyright © Verkotan 2023
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Max Output Power
WLAN 5GHz [dBm]
802.11a 20
802.11n 19
Max Output Power
NFC CLiw
0

Copyright © Verkotan 2023
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3.2 Tested conducted power

FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

Measured conducted output power at transmitting antenna connector.

GSM:
Slot Configuration GSM 850 GSM 850 GSM 850 GSM 1900 GSM 1900 GSM 1900
e CH128 CH 190 CH 251 CH512 CH661 CH810
824.2 MHz 836.6MHz | 848.8MHz | 1850.2MHz | 1880.0MHz | 1909.8 MHz
GPRS (GMSK, 1Tx-slot) 30.88 31.01 31.22 28.1 282 28.35
GPRS (GMSK, 2Tx-slot) 30.05 29.97 30.28 26.51 26.49 26.56
GPRS (GMSK, 3Tx-slot) 28.22 27.96 28.24 24.15 24.07 24.07
GPRS (GMSK, 4Tx-slot) 27.1 26.78 27.13 22.87 22.79 22.75
Time averaged power:
Slot Configuration GSM 900 GSM 900 GSM 900 GSM 1800 GSM 1800 GSM 1800
e CH975 CH38 CH124 CH512 CH699 CH885
880.2 MHz 897.6MHz | 9148MHz | 17102MHz | 1747.6MHz | 1784.8 MHz
GPRS (GMSK, 1Tx-slot) 21.88 22.01 22.22 19.1 19.2 19.35
GPRS (GMSK, 2Tx-slot) 24.05 23.97 24.28 20.51 20.49 20.56
GPRS (GMSK, 3Tx-slot) 23.96 23.7 23.98 19.89 19.81 19.81
GPRS (GMSK, 4Tx-slot) 24.1 23.78 24.13 19.87 19.79 19.75

Slot configuration with highest time averaged power was selected for SAR testing.

WCDMA:
WCDMA 2 WCDMA 5
Reference Channel CH 9262 CH 9400 CH 9538 CH 4132 CH 4183 CH 4233
1852.4 MHz|1880.0 MHz|1907.6 MHz| 826.4 MHz | 836.6 MHz | 846.6 MHz

RMC 12.2K 22.48 22.47 22.32 23.45 23.61 23.56
HSDPA Subtest-1 21.59 21.63 21.56 233 23.25 233
HSDPA Subtest-2 21.75 21.63 21.86 23.44 23.36 23.46
HSDPA Subtest-3 21.27 21.08 21.36 23.33 22.82 23.02
HSDPA Subtest-4 21.23 21.04 21.21 23.27 22.76 22.95
HSUPA Subtest-1 21.79 21.66 21.86 237 23.34 23.55
HSUPA Subtest-2 21.68 21.2 214 23.27 23.02 22.89
HSUPA Subtest-3 22.17 21.67 21.92 23.83 23.29 23.66
HSUPA Subtest-4 21.9 21.68 21.63 23.45 23.41 23.21
HSUPA Subtest-5 22.26 21.65 21.94 23.71 23.45 23.6

12 (77)
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The DUT is LTE Cat 1 device and has limited data rate up to 5 Mb/s in uplink, for this reason
the resource block allocations for 16QAM modulation have been changed.

Copyright © Verkotan 2023

QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 18607 | CH18900 | CH19193 | 3GPP MPR | CH18607 | CH18900 | CH19193 | 3GPP MPR
1850.7 MHz|1880.0 MHz|1909.3 MHz [dB] 1850.7 MHz|1880.0 MHz|1909.3 MHz [dB]
1 0 22.39 22.13 22.2 0 20.6 20.15 20.19 1
1 2 22.57 22.19 22.2 0 20.61 20.06 20.41 1
1 5 22.3 21.99 21.92 0 20.6 20.45 20.44 1
2/1.4M 3 0 22.23 22.12 22.2 0 20.86 20.88 20.9 1
3 1 22.28 22.15 22.29 0 20.96 20.97 20.96 1
3 3 22.22 22.19 22.11 0 20.91 20.94 20.97 1
6 0 21.15 21.26 21.05 1 19.7 19.82 19.94 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH18615 | CH18900 | CH19185 | 3GPP MPR | CH18615 | CH18900 | CH19185 | 3GPP MPR
1851.5 MHz|1880.0 MHz|1918.5 MHz [dB] 1851.5 MHz|1880.0 MHz|1918.5 MHz [dB]
1 0 22.11 22.28 22.29 0 20.13 20.41 20.52 1
1 7 2232 22.36 22.21 0 20.63 20.32 20.64 1
1 14 22.18 22.19 22.21 0 19.99 20.31 20.49 1
2/3M 8 0 21.52 21.26 21.32 1 20.27 19.84 19.95 2
8 3 21.38 21.22 21.22 1 19.82 19.92 20.31 2
8 7 21.34 21.22 21.19 1 19.79 20.02 19.98 2
15 0 21.34 21.24 21.21 1 19.74 19.87 20.2 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH18625 | CH18900 | CH19175 | 3GPP MPR | CH18625 | CH18900 | CH19175 | 3GPP MPR
1852.5 MHz|1880.0 MHz|1907.5 MHz [dB] 1852.5 MHz|1880.0 MHz|1907.5 MHz [dB]
1 0 21.79 21.96 21.7 0 20.39 20.48 20.34 1
1 12 22.0 21.88 22.11 0 20.73 20.45 20.72 1
1 24 21.89 21.78 21.96 0] 2045 20.21 20.44 1
2/5M 12 0 20.97 21.02 20.99 1 19.79 19.54 19.73 2
12 6 21.01 21.0 20.99 1 19.62 19.65 19.84 2
12 13 21.1 20.95 21.04 1 20.04 19.76 19.88 2
25 0 21.02 21.04 20.88 1 19.97 19.67 19.93 2
13 (77)
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QPSK 16QAM
LTE Band /
BW RBs RB Start | CH18650 | CH18900 | CH19150 | 3GPP MPR | CH18650 | CH18900 | CH19150 | 3GPP MPR
1855 MHz | 1880.0 | 1905 MHz [dB] 1855 MHz |1880.0 MHz| 1905 MHz [dB]
1 0 22.17 22.18 22.02 0 20.87 20.66 20.25 1
1 24 22.16 21.98 22.08 0] 20.83 20.39 20.33 1
1 49 21.81 22.1 22.08 0 20.19 20.14 20.13 1
25 0 21.07 21.09 21.07 1 N/A* N/A* N/A* N/A*
2/10M
25 12 21.17 20.97 21.08 1 N/A* N/A* N/A* N/A*
25 25 21.12 21.05 20.95 1 N/A* N/A* N/A* N/A*
50 0 21.09 21.02 21.14 1 N/A* N/A* N/A* N/A*
27 0 N/A* N/A* N/A* N/A* 19.76 19.85 19.81 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH18675 | CH18900 | CH19125 | 3GPP MPR | CH18675 | CH18900 | CH19125 | 3GPP MPR
1857.5 MHz| 1880.0 |1902.5 MHz [dB] 1857.5 MHz|1880.0 MHz|1902.5 MHz [dB]
1 0 22.36 22.19 22.11 0 20.14 20.75 20.84 1
1 37 22.39 22.26 22.55 0 20.31 20.63 20.87 1
1 74 2217 22.11 21.98 0 20.4 20.45 20.39 1
36 0 21.25 21.18 21.12 1 N/A* N/A* N/A* N/A*
2/15M
36 19 21.17 21.07 21.09 1 N/A* N/A* N/A* N/A*
36 39 21.17 21.09 21.07 1 N/A* N/A* N/A* N/A*
75 0 21.22 21.12 21.0 1 N/A* N/A* N/A* N/A*
27 0 N/A* N/A* N/A* N/A* 19.85 19.98 19.95 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH18700 | CH18900 | CH19100 | 3GPP MPR | CH18700 | CH18900 | CH19100 | 3GPP MPR
1860.0 MHz| 1880.0 [1900.0 MHz [dB] 1860.0 MHz| 1880.0 |1900.0 MHz [dB]
1 0 22.14 22.12 22.5 0 20.49 20.52 20.5 1
1 50 22.04 22.05 22.26 0 20.52 20.47 20.67 1
1 99 21.94 22.01 2218 0 20.43 20.17 20.13 1
50 0 2143 2137 21.34 1 N/A* N/A* N/A* N/A*
2/20M
50 25 21.38 21.27 21.24 1 N/A* N/A* N/A* N/A*
50 50 21.28 21.32 21.28 1 N/A* N/A* N/A* N/A*
100 0 21.18 21.39 21.21 1 N/A* N/A* N/A* N/A*
27 0 N/A* N/A* N/A* N/A* 19.89 19.87 20.12 2
14 (77)
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QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 19957 | CH 20175 | CH 20393 | 3GPP MPR | CH 19957 | CH 20175 | CH 20393 | 3GPP MPR
1710.7 MHz(1732.5 MHz|1754.3 MHz [dB] 1710.7 MHz|1732.5 MHz|1754.3 MHz [dB]
1 0 21.96 22.17 21.79 0 20.61 20.27 20.58 1
1 2 22.12 22.12 21.92 0] 20.83 20.35 20.86 1
1 5 22.01 21.84 21.83 0 20.79 20.17 20.6 1
4/1.4M 3 0 22.15 22.21 21.94 0] 21.01 21.16 20.92 1
3 1 22.07 22.12 22.01 0] 21.04 21.14 20.97 1
3 3 22.07 22.13 21.94 0 21.05 21.02 20.87 1
6 0 21.05 21.11 20.85 1 20.08 19.98 19.91 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 19965 | CH 20175 | CH 20385 | 3GPP MPR | CH 19965 | CH 20175 | CH 20385 | 3GPP MPR
1711.5 MHz(1732.5 MHz|1753.5 MHz [dB] 1711.5 MHz|1732.5 MHz|1753.5 MHz [dB]
1 0 2214 22.29 21.8 0 20.7 20.48 20.62 1
1 7 22.19 22.27 21.85 0 20.95 20.46 20.7 1
1 14 22.16 22.14 21.96 0 20.98 20.3 20.48 1
4/3M 8 0 21.15 21.17 20.74 1 20.2 20.21 19.81 2
8 3 21.13 21.13 20.76 1 20.2 20.13 19.92 2
8 7 21.21 21.08 20.94 1 20.25 20.28 20.0 2
15 0 21.1 21.07 20.74 1 20.28 20.34 19.89 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 19975 | CH 20175 | CH 20375 | 3GPP MPR | CH 19975 | CH 20175 | CH 20375 | 3GPP MPR
1711.5 MHz(1732.5 MHz|1753.5 MHz [dB] 1711.5 MHz|1732.5 MHz|1753.5 MHz [dB]
1 0 22.02 22.13 21.8 0 20.2 20.57 20.4 1
1 12 22.16 21.95 21.88 0 20.97 20.56 20.71 1
1 24 22.1 21.89 22.09 0] 20.94 20.12 20.6 1
4/5M 12 0 21.07 21.1 20.94 1 19.87 19.95 19.65 2
12 6 21.16 21.09 20.94 1 20.09 19.81 19.88 2
12 13 21.19 20.93 20.9 1 20.34 19.75 19.81 2
25 0 21.06 21.03 20.92 1 20.19 20.09 19.95 2
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QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 20000 | CH 20175 | CH 20350 | 3GPP MPR | CH 20000 | CH 20175 | CH 20350 | 3GPP MPR
1715.0 MHz(1732.5 MHz|1750.0 MHz [dB] 1715.0 MHz|1732.5 MHz|1750.0 MHz [dB]
1 0 22.23 22.29 21.63 0 20.28 20.63 20.34 1
1 24 22.29 21.98 21.82 0] 20.56 20.49 20.34 1
1 49 22.23 21.68 22.04 0 20.45 20.13 20.44 1
25 0 21.26 21.15 20.88 1 N/A* N/A* N/A* N/A*
4/10M «
25 12 2124 20.98 20.85 1 N/A* N/A* N/A* N/A
25 25 21.19 21.0 20.93 1 N/A* N/A* N/A* N/A*
50 0 21.1 21.12 20.85 1 N/A* N/A* N/A* N/A*
27 0 N/A* N/A* N/A* N/A* 20.13 20.24 19.78 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 20025 | CH 20175 | CH 20325 | 3GPP MPR | CH 20025 | CH 20175 | CH 20325 | 3GPP MPR
1717.0 MHz(1732.5 MHz|1747.5 MHz [dB] 1717.0 MHz|1732.5 MHz|1747.5 MHz [dB]
1 0 22.26 2235 22.16 0 20.39 20.85 20.59 1
1 37 22.54 217 22.14 0 21.07 20.46 20.68 1
1 74 22.13 21.8 22.09 0 20.81 19.95 20.65 1
47 15M 36 0 21.31 21.23 20.82 1 N/A* N/A* N/A* N/A*
36 19 21.27 21.07 20.88 1 N/A* N/A* N/A* N/A*
36 39 21.28 20.98 20.83 1 N/A* N/A* N/A* N/A*
75 0 21.18 21.19 20.81 1 N/A* N/A* N/A* N/A*
27 0 N/A* N/A* N/A* N/A* 20.25 20.39 19.74 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 20050 | CH 20175 | CH 20300 | 3GPP MPR | CH 20050 | CH 20175 | CH 20300 | 3GPP MPR
1720.0 MHz(1732.5 MHz|1745.0 MHz [dB] 1720.0 MHz|1732.5 MHz|1745.0 MHz [dB]
1 0 22.21 22.34 22.15 0 204 20.97 20.78 1
1 50 22.25 21.95 21.86 0 21.01 20.69 20.37 1
1 99 22.07 21.82 219 0 20.64 20.23 20.23 1
4/20M 50 0 21.18 21.22 20.97 1 N/A* N/A* N/A* N/A*
50 25 21.23 21.16 20.93 1 N/A* N/A* N/A* N/A*
50 50 21.27 20.97 20.87 1 N/A* N/A* N/A* N/A*
100 0 21.15 21.13 20.94 1 N/A* N/A* N/A* N/A*
27 0 N/A* N/A* N/A* N/A* 20.2 20.21 20.14 2
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QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 20407 | CH 20525 | CH 20643 | 3GPP MPR | CH 20407 | CH 20525 | CH 20643 | 3GPP MPR
824.7 MHz | 836.5 MHz | 848.3 MHz [dB] 824.7 MHz | 836.5 MHz | 848.3 MHz [dB]
1 0 22.92 22.73 22.69 0] 2127 2132 21.26 1
1 2 22.91 22.87 22.84 0] 21.54 215 2145 1
1 5 22.74 2278 22.74 0 21.27 2147 21.38 1
5/1.4M 3 0 22.86 22.85 22.74 0] 21.66 21.73 21.38 1
3 1 22.87 22.87 22.83 0] 2197 21.94 21.74 1
3 3 2278 22.86 22.69 0 21.84 21.75 21.83 1
6 0 2175 21.78 21.67 1 20.56 20.74 20.5 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 20415 | CH 20525 | CH 20635 | 3GPP MPR | CH 20415 | CH 20525 | CH 20635 | 3GPP MPR
825.5 MHz | 836.5 MHz | 847.5 MHz [dB] 825.5 MHz | 836.5 MHz | 847.5 MHz [dB]
1 0 22.8 22.88 2271 0 21.35 214 21.22 1
1 7 22.81 2291 22.77 0 21.22 2148 2133 1
1 14 22.63 22.83 22.64 0 21.1 21.23 21.26 1
5/3M 8 0 21.88 21.82 21.77 1 20.65 20.87 20.57 2
8 3 21.74 21.85 21.77 1 20.85 20.8 20.75 2
8 7 21.62 21.85 21.82 1 20.7 20.85 20.8 2
15 0 21.69 21.79 21.73 1 20.73 20.93 20.69 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 20425 | CH 20525 | CH 20625 | 3GPP MPR | CH 20425 | CH 20525 | CH 20625 | 3GPP MPR
826.5 MHz | 836.5 MHz | 846.5 MHz [dB] 826.5 MHz | 836.5 MHz | 846.5 MHz [dB]
1 0 22.72 22.66 22.53 0 21.29 21.35 20.77 1
1 12 22.8 22.91 22.9 0 21.14 21.49 2143 1
1 24 22.6 22.72 22.68 0] 21.1 21.22 21.26 1
5/5M 12 0 21.76 21.84 21.65 1 20.46 20.47 20.49 2
12 6 21.58 21.86 21.8 1 20.27 20.85 20.73 2
12 13 21.6 21.83 21.76 1 20.51 20.75 20.79 2
25 0 21.67 21.8 21.73 1 20.59 20.72 20.64 2
QPSK 16QAM
LTE Band /
o RBs RB Start | CH 20450 | CH 20525 | CH 20600 | 3GPP MPR | CH 20450 | CH 20525 | CH 20600 | 3GPP MPR
829.0 MHz | 836.5 MHz | 844 MHz [dB] 829.0 MHz | 836.5 MHz | 844 MHz [dB]
1 0 22.59 22.66 22.67 0 21.28 21.16 21.19 1
1 24 22.8 22.87 22.61 0] 20.99 2135 20.81 1
1 49 22.71 22.51 22,5 0 21.44 21.08 213 1
SV liom 25 0 21.65 21.84 21.65 1 N/A* N/A* N/A* N/A*
25 12 21.7 21.79 21.63 1 N/A* N/A* N/A* N/A*
25 25 21.74 21.78 21.71 1 N/A* N/A* N/A* N/A*
50 0 21.76 21.72 21.7 1 N/A* N/A* N/A* N/A*
27 0 N/A* N/A* N/A* N/A* 20.71 20.67 20.61 2
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Output power [dBm]
Transmission Data rate
Standard mode [Mbps] CH1 CH6 CH1
2412 MHz 2437 MHz 2462 MHz
802.11b DSSS 1 19.5 19.35 19.24
5GHz WLAN:
Data
Standard Channel Fre[::::;:y Transmission Rate ?)::f::
mode [Mbps] [dBm]
802.11a 52 5260 OFDM 6 18.74
802.11a 56 5280 OFDM 6 18.88
802.11a 60 5300 OFDM 6 18.96
802.11a 64 5320 OFDM 6 19.06
802.11a 100 5500 OFDM 6 19.3
802.11a 112 5560 OFDM 6 19.53
802.11a 116 5580 OFDM 6 19.46
802.11a 128 5640 OFDM 6 19.16
802.11a 132 5660 OFDM 6 19.05
802.11a 149 5745 OFDM 6 18.77
802.11a 165 5825 OFDM 6 18.01
18 (77)
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Dasy52 near field scanning system, manufactured by SPEAG was used for SAR testing. The test
system consists of high precision robotics system (Staubli), robot controller, computer, near-
field probe, probe alignment sensor, and a phantom containing the tissue equivalent material.
The robot is a six-axis industrial robot performing precise movements to position the probe to

the location of maximum electromagnetic field.

Shielded Room

Short cut Remote Signal lamps
ort cu
Control NN\ /7
Box ||
Teach Pendant ©
|:| 0 O Light Beam
T
|:| Electro-optical
converter (EOC)
Measurement Server DASYS
are [
Dig Out] .77] DAE 0 — DAE
~ Isotropic
E-field
probe
Robot Controller Phantom
PC Tissue simulating g
cssc iquid 1
O Hmm Device under test|
stH Hmz O —J Device holder
}
Figure 1 Schematic Laboratory Picture
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Main used test system components are listed below. For full equipment list and calibration
intervals, please contact the testing laboratory.

Test Equipment Model Serial Number Calibration Date Callbra(;l::rsI; LT
DASY5 Software 52.8.8.1258 - N/A N/A
Amplifier, 800-
4200MHz, 50W 5163F 1022 N/A N/A
Amplifier, 500-8000MHz ZX60-83LN12+ NA N/A N/A
DAE4, converter DAE4 710 10/2022 1
Inline Peak Power MA24105A 2102058 11/2022 1
Sensor
Power Sensor NRP-Z11 100265 12/2022 1
Power Sensor NRP8S 1419.0006K02-108509-Zh 08/2021 2
Isotropic DOS probe EX3DV4 7447 02/2023 1
System validation dipole D1800V2 249 07/2022 3
System validation dipole D1900V2 511 03/2023 3
System validation dipole D2450V2 729 07/2022 3
System validation dipole D5GHzV2 1045 03/2023 3
System validation dipole D835V2 455 07/2022 3
Radio Communication MT8820C 6200951734 12/2022 1
Analyzer
Network Analyzer E5071C MY46102812 05/2022 1
Vector Network PS008A MY58100258 01/2023 1
Analyzer

4.1.1 Isotropic E-field Probe Type EX3DV4

Construction

Symmetrical design with triangular core
Built-in shielding against static charges
PEEK enclosure material (resistant to organic solvents, e.g.. DGBE)

Calibration Calibration certificate in Appendix D
Frequency 10 MHz to >6 GHz (dosimetry); Linearity: + 0.2 dB (30 MHz to 6 GHz)
Directivity + 0.3 dB in HSL (rotation around probe axis)

+ 0.5 dB in tissue material (rotation normal to probe axis)

Dynamic Range

10 yW/g to > 100 mW/g, Linearity: + 0.2 dB

Dimensions

Overall length: 330 mm
Tip length: 10 mm
Body diameter: 12 mm

Application

General dosimetry up to 6 GHz
Compliance tests of mobile phones
Fast automatic scanning in arbitrary phantoms

Copyright © Verkotan 2023
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4.2 Phantoms

Eli Phantom:

The phantom used in SAR tests was an ELI phantom, manufactured by SPEAG. ELI
phantom is used for compliance testing of handheld and body-mounted wireless devices
in the frequency range of 30 MHz to 6 GHz. The phantom conforms to the requirements
of IEC/IEEE 62209-1528 and FCC published RF Exposure KDB Procedures.

4.3 Tissue Simulants

Recommended values for the dielectric parameters of the tissue simulants are given in
IEC/IEEE 62209-1528 and FCC published RF Exposure KDB Procedures. The dielectric
parameters of the used tissue simulants were within +10% of the recommended values at
frequencies under 3GHz and +5% at frequencies above 3GHz. A liquid compensation
algorithm was used in DASY5 with which measured peak average SAR values were corrected
for the deviation of used liquid. Depth of the tissue simulant was at least 15.0 cm from the
inner surface of the flat phantom.

Tissue simulant liquid Ingredients

Deionized Water, oil, salt, emulsifiers

4.4 System Validation Status

Frequency | Dipole Probe Type | Calibrated DAE Unit/ | Dielectric Conductivity | Date
[MHZz] Type / SN /SN Signal SN Constant o [S/m]
Type [']

835 D835V2- EX3DV4 - cw DAE 4/ 45.03 0.88 03/2023
SN:455 SN: 7447 1332

1800 D1800V2- EX3DV4 - cw DAE 4 / 43.51 1.35 02/2023
SN:249 SN: 7447 1332

1900 D1900Vv2- EX3DV4 - cw DAE 4 / 43.33 14 02/2023
SN:511 SN: 7447 1332

2450 D2450V2 - EX3DV4 - cw DAE 4/ 41.26 1.71 03/2023
SN: 729 SN: 7447 1332

5250 D5GHzV2 - EX3DV4 - cw DAE 4/ 34.53 477 03/2023
SN: 1045 SN: 7447 1332

5600 D5GHzV2 - EX3DV4 - cw DAE 4 / 34.06 5.07 03/2023
SN: 1045 SN: 7447 1332

5750 D5GHzV2 - EX3DV4 - cw DAE 4 / 35.02 4.98 03/2023
SN: 1014 SN: 7447 1332

21(77)
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4.5 System Check
Tissue | Frequenc Input | Measured 1w ! W. Deviation
Date Tissue Type - [I‘\:llle] Y | Power SAR1g Target | Normalized %] Plot #
" p' [mw] [w/kg] SAR1g SAR1g 9
r°cl [W/kg] [W/kg]
10.05.2023 WB Head 22 835 250 2.5 9.69 10.0 3.2 1
15.05.2023 WB Head 22 1800 250 9.03 38.9 36.12 -7.1 2
18.05.2023 WB Head 22 1900 250 9.16 38.02 36.64 -3.6 3
22.05.2023 WB Head 22 2450 250 11.9 52.3 47.6 -9.0 4
24.05.2023 WB Head 22 5250 250 7.11 73.09 711 -2.7 5
25.05.2023 WB Head 22 5600 250 7.77 72.92 77.7 6.6 6
26.05.2023 WB Head 22 5750 250 7.34 69.05 734 6.3 7
29.05.2023 WB Head 22 5750 250 7.19 69.05 719 4.1 8
4.5.1 Tissue Simulant Verification
Target Measured Deviation
Date Tissue Tissue Frequency | Dielectric | Conductivity | Dielectric | Conductivity | £ (%) o (%)
Type Temp [MHz] Constant o [S/m] Constant o [S/m]
r°cl [€] Target | Target [€]
10.05.2023 | WB Head 22 824 41.55 0.9 42.68 0.89 2.7 -0.6
10.05.2023 | WB Head 22 826 41.54 0.9 42.68 0.89 2.7 -0.6
10.05.2023 | WB Head 22 835 41.5 0.9 42.67 0.9 2.8 -0.4
10.05.2023 | WB Head 22 836 41.5 0.9 42.66 0.9 2.8 -0.5
10.05.2023 | WB Head 22 836.5 41.5 0.9 42.66 0.9 2.8 -0.5
10.05.2023 | WB Head 22 837 41.5 0.9 42.66 0.9 2.8 -0.5
10.05.2023 | WB Head 22 847 41.5 0.91 42.65 0.9 2.8 -1.4
10.05.2023 | WB Head 22 849 41.5 0.92 42.64 0.9 2.8 -1.5
12.05.2023 | WB Head 22 829 41.53 0.9 42.57 0.89 2.5 -1.6
12.05.2023 | WB Head 22 835 41.5 0.9 42.56 0.89 2.6 -1.4
12.05.2023 | WB Head 22 836.5 41.5 0.9 42.57 0.89 2.6 -1.5
12.05.2023 | WB Head 22 844 41.5 0.91 42.55 0.89 2.5 -2.1
15.05.2023 | WB Head 22 1720 40.13 1.35 40.44 1.3 0.8 -3.9
15.05.2023 | WB Head 22 1732.5 40.11 1.36 40.42 1.31 0.8 -3.9
15.05.2023 | WB Head 22 1745 40.09 1.37 40.4 1.31 0.8 -3.9
15.05.2023 | WB Head 22 1800 40 14 40.33 1.35 0.8 -3.7
15.05.2023 | WB Head 22 1850 40 14 40.23 1.38 0.6 -1.6
15.05.2023 | WB Head 22 1860 40 14 40.2 1.38 0.5 -1.2
15.05.2023 | WB Head 22 1880 40 14 40.17 1.4 0.4 -0.2
15.05.2023 | WB Head 22 1900 40 14 40.16 1.41 0.4 0.6
15.05.2023 | WB Head 22 1910 40 14 40.14 1.41 0.3 0.9
18.05.2023 | WB Head 22 1852 40 14 39.9 1.41 -0.3 0.5
18.05.2023 | WB Head 22 1880 40 14 39.86 1.42 -0.4 1.7
18.05.2023 | WB Head 22 1900 40 14 39.84 1.44 -0.4 2.6
18.05.2023 | WB Head 22 1908 40 14 39.82 1.44 -0.4 3.0
22.05.2023 | WB Head 22 2412 39.27 1.77 37.46 1.66 -4.6 -6.1
22.05.2023 | WB Head 22 2437 39.22 1.79 37.43 1.67 -4.6 -6.4
22.05.2023 | WB Head 22 2450 39.2 1.8 37.39 1.68 -4.6 -6.5
22.05.2023 | WB Head 22 2462 39.18 1.81 37.36 1.69 -4.7 -6.8
24.05.2023 | WB Head 22 5250 35.93 4,71 36.32 4.48 1.1 -4.9
24.05.2023 | WB Head 22 5260 35.92 4.72 36.31 4.49 1.1 -4.9
22 (77)
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24.05.2023 | WB Head | 22 5300 35.87 4.76 36.22 4.53 1.0 -4.7
24.05.2023 | WB Head | 22 5320 35.85 4.78 36.19 4.55 1.0 -4.7
24.05.2023 | WB Head | 22 5500 35.64 4.96 35.88 4.75 0.7 -4.3
24.05.2023 | WB Head | 22 5560 35.57 5.02 35.78 4.82 0.6 -4.1
24.05.2023 | WB Head | 22 5600 35.53 5.06 35.7 4.86 0.5 -4.0
24.05.2023 | WB Head | 22 5640 35.48 5.11 35.63 491 0.4 -3.9
26.05.2023 | WB Head | 22 5660 35.46 5.13 35.12 5.02 -1.0 -2.0
26.05.2023 | WB Head | 22 5750 35.36 5.22 34.94 5.12 -1.2 -1.8
29.05.2023 | WB Head | 22 5660 35.46 5.13 35.76 4.96 0.8 -33
29.05.2023 | WB Head | 22 5745 35.36 5.21 35.6 5.06 0.7 -3.0
29.05.2023 | WB Head | 22 5750 35.36 5.22 35.59 5.06 0.7 -3.0
29.05.2023 | WB Head | 22 5825 35.27 53 35.47 5.15 0.6 -2.8

Copyright © Verkotan 2023
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5. TEST PROCEDURE

Testing was carried out in accordance with FCC KDB Publications 447498 D04 Interim General
RF Exposure Guidance v01, 248227 D01 802.11 Wi-Fi SAR and RSS-102, Issue 5.

Low, mid and high frequency channels for the configuration with the highest SAR value were
tested as per ISED notice 2016-DRS001.

For the cellular technologies, the device was set to transmit using maximum power with a
communication tester.

The DUT is LTE Cat 1 device and has limited data rate up to 5 Mb/s in uplink, for this reason
the resource block allocations for 16QAM modulation have been changed.

A control software for WLAN was used to set the DUT to transmit at maximum power and
maximum duty cycle of 68.7%. Reported SAR is then scaled to 100%, according to 248227 D01
802.11 Wi-Fi SAR, section 2.2.

The WLAN transmission modes for testing were selected according to largest channel
bandwidth configuration, lowest order modulation and lowest data rate.

WLAN 2.4GHz was tested with 802.11b standard with data rate of 1Mbit/s and WLAN 5GHz
was tested with 802.11a standard with data rate of 6Mbit/s.

5.1 Device Holder

The device was placed in the device holder (illustrated below) that is supplied by SPEAG
as an integral part of the Dasy system.

Device holder supplied by SPEAG
5.2 Test Positions

5.2.1 Extremity Configuration, Omm separation distance

Extremity SAR was tested from all of the sides of the device. The device was placed on the
top of a Rohacell and lifted towards the phantom until the distance between the phantom
and the device was Omm.

Photos of the test positions are presented in appendix A.
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5.3 ScanProcedures

First, area scans were used for determination of the field distribution. Next, a zoom scan
was performed around the highest E-field value to determine the averaged SAR value. Drift
was determined by measuring the same point at the start of the area scan and again at the
end of the zoom scan.

5.4 SARAveraging Methods

The maximum SAR value was averaged over a cube of tissue using interpolation and
extrapolation.

The interpolation, extrapolation and maximum search routines within Dasy52 are all based
on the modified Quadratic Shepard’'s method (Robert J. Renka,” Multivariate Interpolation
of Large Sets of Scattered Data”, University of North Texas ACM Transactions on
Mathematical Software, vol. 14, no. 2, June 1988, pp. 139-148).

The interpolation scheme combines a least-square fitted function method with a
weighted average method. A trivariate 3-D / bivariate 2-D quadratic function is

computed for each measurement point and fitted to neighboring points by a least-

square method. For the zoom scan, inverse distance weighting is incorporated to fit

distant points more accurately. The interpolating function is finally calculated as a
weighted average of the quadratics.

In the zoom scan, the interpolation function is used to extrapolate the Peak SAR from the
deepest measurement points to the inner surface of the phantom.
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6. MEASUREMENT UNCERTAINTY
DASY5 Uncertainty Budget
According to IEC/IEEE 62209-1528
(Frequency band: 300MHz - 3GHz range)

Uncert. | Prob. | Div. | (¢) | (c) | Std.Unc. | Std. Unc.
Symbol Error Description value | Dist. 1g | 10g (1g) {(10g)
Measurement System Errors
CF Probe Calibration +12.0% N V2 1 1 +6.0% +6.0%
CFanift Probe Calibration Drift +1.7% R ¥3 1 1 +1.0% +1.0%
LIN Probe Linearity t4.7% R V3 1 1 T2.7% t2.7%
BBS Broadband Signal +3.0% R V3 1 1 *1.7% +1.7%
150 Probe Isotropy £7.6% R 3 1 1 24.4% +4.4%
DAE Data Acquisition +0.3% M 1 1 1 +0.3% +0.3%
AMB RF Ambient +1.8% M 1 1 i +1.8% +1.8%
By Probe Positioning £3.9% M 1 0.14 | 0.14 +0.5% +0.5%
DAT Data Processing £1.2% M 1 1 1 1.2% +1.2%
Phantom and Device Errors
LIQ(o) Conductivity (meas.)P** +2.5% M V1 078 | 071 +2.0% +1.8%
LIC(Ta) Conductivity (termp.)®® +3.3% R v3i | o078 | 0T +1.5% +1.4%
EPS Phantom Permittivity +140% | R 3] o] o 0% +0%
DIs Distance DUT - T5L +2.0% M 1 2 2 +4.0% +4.0%
Dreyz Device Positioning {+0.5mm) | +1.0% N 1 1 1 +1.0% +1.0%
H Device Holder +3.6% N V1 1 1 +3.6% +3.6%
MOD DUT Modulation™ +2.4% R ¥3 1 1 +1.4% +1.4%
TAS Time-average SAR +2.6% R 3 1 1 +1.5% +1.5%
RFdrife DUT drift +2.5% M 1 1 1 +2.5% +2.5%
VAL Val Antenna Unc.w +0.0% M 1 1 1 0% 0%
RFin Unc. Input Power® +0.0% M 1 1 1 ly 0%
Correction to the SAR results
Cle, 0) Deviation to Target +1.9% N V1 1 0.84 *1.0% +1.6%
C(R) SAR scaling? 0% R 3 1 1 0% +0%
U[ASAR) Combined Uncertainty +11.0% +10.9%
u Expanded Uncertainty +22.1% £21.9%
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DASY5 Uncertainty Budget
According to |IEC/IEEE 62209-1528
{Frequency band: 3GHz - 6GHz range)
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Uncert. | Prob. | Div. | (c) | (c) | 5td. Unc. | Std. Unc.
Symbaol Error Description value Dist. 1g | 10g (1g) (10g)
Measurement System Errors
CF Probe Calibration +14.0% N V2 1 1 #7.0% +7.0%
CFarit Probe Calibration Drift +1.7% M V3 1 1 +1.0% +1.0%
LIN Frobe Linearity +4.7% R V3 1 1 +2.7% +2.7%
BBS Broadband Signal +26% R ¥3 1 1 £1.5% +1.5%
IS0 Probe lsotropy +7.6% R 3 1 1 =4.4% +4.4%
DAE Data Acquisition +0.3% N 1 1 1 +0.3% +0.3%
AME RF Ambient +1.8% N 1 1 1 #1.8% +1.8%
Duys Probe Pasitioning +3.9% N 1 033 | 0.33 +1.3% +1.3%
DAT Data Processing +2.3% N 1 1 1 #2.3% +2.3%
Phantom and Device Errors
LIQ{a) Conductivity (meas.)™* +2.5% N ¥1 | 078 | 0.71 +2.0% +1.8%
LIQ(T ) Conductivity (temp.)®® +3.4% R ¥3 | 078 | 0.1 #1.5% +1.4%
EPS Phantom Permittivity +14.0% R 3 | 025|025 +2.0% +2.0%
DIs Distance DUT - TSL +2.0% ] 1 2 2 +4.0% +4.0%
Dz Device Positioning (+0.5mm) | +£1.0% N 1 1 1 £1.0% +1.0%
H Device Holder +3.6% N V1 1 1 #36% +3.6%
MOD DUT Modulation™ +2.4% R +3 1 1 +1.4% +1.4%
TAS Time-average SAR 126% R 3 1 1 +1.5% +1.5%
RFarip DUT dnift +2.5% N 1 1 1 #2.5% +2.5%
VAL Val Antenna Unc.”™ +0.0% N 1 1 1 +0% +0%
RFin Unc. Input Power™ +0.0% N 1 1 1 0% 0%
Correction to the SAR results
Cie, a) Deviation to Target +1.9% N V1 1 0.84 #1.9% +1.6%
C(R) SAR scaling® +0% R 3 1 1 0% +0%
u(ASAR) | Combined Uncertainty +12.0% +11.9%
U Expanded Uncertainty +24.0% #23.8%
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7. TEST RESULTS
7.1 SAR Results for Extremity Condition with 0Omm separation
GPRS:
Maximum | Conducted Measured Power . Reported
Band Channel Fr?:ntll"ezr;cy Con:;( il:;'tion Power Power Po.l.::iton SAR10g Drift* guc?; SFC:CItI:? SAR10g Plot #
9 [dBm] [dBm] [W/kg] [dB] Y [W/kgl
GPRS 850 190 836.6 2 33 29.97 Front 0.616 -0.54 1:4 2.28 1.40
GPRS 850 190 836.6 2 33 29.97 Back 0.695 -0.03 1:4 2.01 1.40
GPRS 850 190 836.6 2 33 29.97 Left 0.44 -0.66 1:4 2.34 1.03
GPRS 850 190 836.6 2 33 29.97 Right 1.43 -0.02 1:4 2.01 2.87
GPRS 850 190 836.6 2 33 29.97 Top 0.111 0.15 1:4 2.01 0.22
GPRS 850 190 836.6 2 33 29.97 Bottom 0.0614 -0.02 1:4 2.01 0.12
GPRS 850 128 824.2 2 33 30.05 Right 1.79 -0.25 1:4 2.09 3.74 9
GPRS 850 251 848.8 2 33 30.28 Right 1.54 -0.32 1:4 2.01 3.10
*Larger than 5% drifts included to scaling factors
Maximum | Conducted Measured Power q Reported
Band Channel Fr?:n‘::z';(:y Con::( illzttion Power Power Po.l::iton SAR10g Drift* guc?; SF:acItI:? SAR10g Plot #
9 [dBm] [dBm] [W/kg] [dB] 4 [W/kg]
?gpgg 661 1880 2 29.3 26.49 Front 0.106 0.02 1:4 191 0.20
GPRS
1900 661 1880 2 293 26.49 Back 0.0576 0.33 14 2.06 0.12
GPRS
1900 661 1880 2 293 26.49 Left 0.0663 0.12 14 1.91 0.13
GPRS .
1900 661 1880 2 29.3 26.49 Right 1.29 -0.15 14 191 246 10
GPRS
1900 661 1880 2 293 26.49 Top 0.064 04 14 2.09 0.13
GPRS
1900 661 1880 2 293 26.49 Bottom 0.0528 -0.18 14 1.91 0.10
GPRS .
1900 512 1850.2 2 29.3 26.51 Right 1.25 -0.11 14 1.90 2.38
GPRS .
1900 810 1909.8 2 293 26.56 Right 1.15 -0.05 14 1.88 2.16
*Larger than 5% drifts included to scaling factors
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WCDMA:
F Maximum | Conducted Test Measured Power D Scali Reported
Band Channel ';‘\‘n‘:’z';‘y Mode Power Power Pos‘i’t‘ion SAR10g Drift* c “:I’; Fc:ct':f SAR10g Plot #
[dBm] [dBm] [W/kg] [dB] Y [W/kgl]
WCDMA 2 9400 1880 $2M2(|:< 235 22.47 Front 0.201 0.03 1.27 1:1 0.25
RMC
WCDMA 2 9400 1880 12.2K 235 22.47 Back 0.147 -0.03 1.27 1:1 0.19
RMC
WCDMA 2 9400 1880 122K 235 22.47 Left 0.134 -0.07 1.27 1:1 0.17
RMC .
WCDMA 2 9400 1880 12.2K 235 22.47 Right 242 0.1 1.27 1:1 3.07
RMC
WCDMA 2 9400 1880 12.0K 235 22.47 Top 0.147 -0.03 1.27 1:1 0.19
RMC
WCDMA 2 9400 1880 129K 235 22.47 Bottom 0.133 0.01 1.27 1:1 0.17
RMC .
WCDMA 2 9262 1852.4 12.2K 235 22.48 Right 2.64 0.12 1.26 1:1 3.34
RMC .
WCDMA 2 9538 1907.6 12.2K 235 22.32 Right 2.86 0.06 1.31 1:1 3.75 11
*Larger than 5% drifts included to scaling factors
WCDMA 2 Repeat Measurements:
E Maximum | Conducted Test Measured Power D Scali Reported
Band Channel "[’n'}l‘::z';cy Mode Power Power Pos‘i’t‘ion SAR10g Drift* c “ctl’; F‘;act':f SAR10g Plot #
[dBm] [dBm] [W/kg] [dB] 4 [W/kg]
WCDMA 2 9400 1880 '::{2M2$( 235 22.47 Right 2.72 0.18 1.27 1:1 345
RMC .
WCDMA 2 9262 1852.4 122K 235 22.48 Right 2.51 0.1 1.26 1:1 317
RMC .
WCDMA 2 9538 1907.6 12.9K 235 22.32 Right 2.7 0 131 1:1 3.54
*Larger than 5% drifts included to scaling factors
F Maximum | Conducted Test Measured Power D Scali Reported
Band Channel ’?I‘\‘n‘:_lez';cy Mode Power Power Pos‘:tsion SAR10g Drift* c ":I‘; Fc:c::? SAR10g Plot #
[dBm] [dBm] [W/kg] [dB] Y [W/kg]
WCDMA 5 4183 836.6 1R2M2(IZ< 25 23.61 Front 0.462 0.07 1.38 1:1 0.64
RMC
WCDMA 5 4183 836.6 12.0K 25 23.61 Back 0.515 -0.41 1.51 1:1 0.78
RMC
WCDMA 5 4183 836.6 12.9K 25 23.61 Left 0.328 0.07 1.38 1:1 0.45
RMC .
WCDMA 5 4183 836.6 12.2K 25 23.61 Right 1.03 -0.15 1.38 1:1 1.42
RMC
WCDMA 5 4183 836.6 12.9K 25 23.61 Top 0.0935 -0.32 1.48 1:1 0.14
RMC
WCDMA 5 4183 836.6 12.9K 25 23.61 Bottom 0.0465 0.13 1.38 1:1 0.06
RMC .
WCDMA 5 4132 826.4 12.9K 25 23.45 Right 1.04 -0.17 143 1:1 1.49 12
RMC .
WCDMA 5 4233 846.6 120K 25 23.56 Right 0.998 -0.14 1.39 1:1 1.39
*Larger than 5% drifts included to scaling factors
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LTE:
Modulation Maximum | Conducted Measure | Power n Reported
Band Channel EESquency / BW r.{B & Power Power T?s't SAR10g Drift* Duty || Scaling S:ng BioY
[MHz] [MHz] Size | Offset [dBm] [dBm] position [W/kg] [dB] Cycle Factor [W/kg] #
LTE2 19100 1900 QPSK /20 1 0 24 22.5 Front 0.151 -0.1 1:1 141 0.21
LTE2 19100 1900 QPSK /20 50 0 24 21.34 Front 0.115 0.14 1:1 1.85 0.21
LTE2 19100 1900 QPSK /20 1 0 24 22.5 Back 0.0938 -0.12 1:1 141 0.13
LTE2 19100 1900 QPSK /20 50 0 24 21.34 Back 0.0703 -0.16 1:1 1.85 0.13
LTE2 19100 1900 QPSK /20 1 0 24 22.5 Left 0.122 -0.43 1:1 1.56 0.19
LTE2 19100 1900 QPSK /20 50 0 24 21.34 Left 0.0967 -0.01 1:1 1.85 0.18
LTE2 19100 1900 QPSK /20 1 0 24 22.5 Right 1.92 0.14 1:1 141 2.71
LTE 2 19100 1900 QPSK /20 50 0 24 21.34 Right 1.5 0.09 1:1 1.85 2.77
LTE2 19100 1900 QPSK /20 100 0 24 21.21 Right 1.55 0.06 1:1 1.90 2.95
LTE2 19100 1900 QPSK /20 1 0 24 22.5 Top 0.105 -0.05 1:1 141 0.15
LTE2 19100 1900 QPSK /20 50 0 24 21.34 Top 0.0765 0.1 1:1 1.85 0.14
LTE2 19100 1900 QPSK /20 1 0 24 22.5 Bottom 0.093 -0.15 1:1 141 0.13
LTE 2 19100 1900 QPSK /20 50 0 24 21.34 Bottom 0.0741 -0.07 1:1 1.85 0.14
LTE 2 18700 1860 QPSK /20 1 0 24 22.14 Right 1.95 -0.07 1:1 1.53 2.99
LTE 2 18700 1860 QPSK /20 50 0 24 21.43 Right 1.55 0.1 1:1 1.81 2.80
LTE 2 18700 1860 QPSK /20 100 0 24 21.18 Right 1.53 0.06 1:1 1.91 2.93
LTE2 18900 1880 QPSK /20 1 0 24 22.12 Right 2.04 0.09 1:1 1.54 3.15
LTE2 18900 1880 QPSK /20 50 0 24 21.37 Right 1.68 0.15 1:1 1.83 3.08
LTE2 18900 1880 QPSK /20 100 0 24 21.39 Right 1.68 0.01 1:1 1.82 3.06
*Larger than 5% drifts included to scaling factors
LTE 2 Repeat Measurements:
Modulation Maximum | Conducted Measure | Power o Reported
Band Channel IS / BW r.{B — Power Power T?s.t SAR10g Drift* Duty | Scaling S:ng et
[MHz] [MHz] Size | Offset [dBm] [dBm] position [W/kg] [dB] Cycle Factor W/kg] #
LTE 2 18900 1880 QPSK /20 1 0 24 22.12 Right 2.05 0.07 1:1 1.54 3.16 13
*Larger than 5% drifts included to scaling factors
Modulation Maximum | Conducted Measure | Power . Reported
Band Channel RIS / BW BB & Power Power T?s't SAR10g Drift* Duty | Scaling S:ng Rt
[MHz] [MHz] Size | Offset [dBm] [dBm] position [W/kg] [dB] Cycle Factor W/kg] #
LTE4 20175 17325 QPSK /20 1 0 24 22.34 Front 0.283 0.32 1:1 1.58 0.45
LTE4 20175 17325 QPSK /20 50 0 24 21.22 Front 0.219 0.1 1:1 1.90 0.42
LTE4 20175 17325 QPSK /20 1 0 24 22.34 Back 0.273 0.11 1:1 147 0.40
LTE4 20175 17325 QPSK /20 50 0 24 21.22 Back 0.206 0.06 1:1 1.90 0.39
LTE 4 20175 1732.5 QPSK /20 1 0 24 22.34 Left 0.225 -0.05 1:1 147 0.33
LTE 4 20175 1732.5 QPSK /20 50 0 24 21.22 Left 0.171 -0.05 1:1 1.90 0.32
LTE 4 20175 1732.5 QPSK /20 1 0 24 22.34 Right 1.92 0.2 1:1 147 2.81
LTE 4 20175 1732.5 QPSK /20 50 0 24 21.22 Right 1.52 0.05 1:1 1.90 2.88
LTE4 20175 17325 QPSK /20 100 0 24 21.13 Right 1.57 0.05 1:1 1.94 3.04
LTE4 20175 17325 QPSK /20 1 0 24 22.34 Top 0.0804 0.13 1:1 147 0.12
LTE4 20175 17325 QPSK /20 50 0 24 21.22 Top 0.0597 0.06 1:1 1.90 0.11
LTE4 20175 17325 QPSK /20 1 0 24 22.34 Bottom 0.212 -0.05 1:1 1.47 0.31
LTE 4 20175 1732.5 QPSK /20 50 0 24 21.22 Bottom 0.17 -0.02 1:1 1.90 0.32
LTE 4 20050 1720 QPSK /20 1 50 24 22.25 Right 1.94 0.05 1:1 1.50 2.90
LTE 4 20050 1720 QPSK /20 50 50 24 21.27 Right 1.49 0.02 1:1 1.87 2.79
LTE 4 20050 1720 QPSK /20 100 0 24 21.15 Right 1.49 0 1:1 1.93 2.87
LTE 4 20300 1745 QPSK /20 1 0 24 22.15 Right 2.11 0.06 1:1 1.53 3.23
LTE 4 20300 1745 QPSK /20 50 0 24 20.97 Right 1.58 -0.06 1:1 2.01 3.17
LTE 4 20300 1745 QPSK /20 100 0 24 20.94 Right 1.61 0.09 1:1 2.02 3.26 14
*Larger than 5% drifts included to scaling factors
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LTE 4 Repeat Measurements:
Modulation Maximum | Conducted Measure | Power A Reported
Band Channel ESaUShcy / BW '?B & Power Power T?s.t SAR10g Drift* Duty | Scaling SZng Blct
[MHz] [MHz] Size Offset [dBm] [dBm] position W/kg] [dB] Cycle Factor W/kg] #
LTE 4 20300 1745 QPSK /20 1 0 24 22.15 Right 1.98 -0.15 1:1 1.53 3.03
*Larger than 5% drifts included to scaling factors
Modulation Maximum | Conducted Measure | Power n Reported
Band Channel EESquency / BW BB & Power Power T?s-t SAR10g Drift* Duty || Scaling S:ng BioY
[MHz] [MHz] Size | Offset [dBm] [dBm] position W/kg] [dB] Cycle Factor W/kg] #
LTE 5 20525 836.5 QPSK /10 1 24 25 22.87 Front 0.413 0.16 1:1 1.63 0.67
LTES 20525 836.5 QPSK /10 25 0 25 21.84 Front 0.316 0.03 1:1 2.07 0.65
LTES 20525 836.5 QPSK /10 1 24 25 22.87 Back 0.437 -0.08 1:1 1.63 0.71
LTES 20525 836.5 QPSK /10 25 0 25 21.84 Back 0.341 -0.05 1:1 2.07 0.71
LTES 20525 836.5 QPSK /10 1 24 25 22.87 Left 0.295 0.15 1:1 1.63 0.48
LTE 5 20525 836.5 QPSK /10 25 0 25 21.84 Left 0.227 0.01 1:1 2.07 047
LTE 5 20525 836.5 QPSK/ 10 1 24 25 22.87 Right 0.886 -0.16 1:1 1.63 145
LTE 5 20525 836.5 QPSK /10 25 0 25 21.84 Right 0.716 -0.64 1:1 240 1.72 15
LTE 5 20525 836.5 QPSK /10 50 0 25 21.72 Right 0.699 -0.03 1:1 213 149
LTES 20525 836.5 QPSK /10 1 24 25 22.87 Top 0.0824 -0.12 1:1 1.63 0.13
LTES 20525 836.5 QPSK /10 25 0 25 21.84 Top 0.0634 0.09 1:1 2.07 0.13
LTES 20525 836.5 QPSK /10 1 24 25 22.87 Bottom 0.0415 0.08 1:1 1.63 0.07
LTES 20525 836.5 QPSK /10 25 0 25 21.84 Bottom 0.0321 0.52 1:1 2.33 0.07
LTE 5 20450 829 QPSK /10 1 24 25 22.8 Right 0.887 -0.04 1:1 1.66 147
LTE 5 20450 829 QPSK /10 25 25 25 21.74 Right 0.698 -0.28 1:1 2.26 1.58
LTE 5 20600 844 QPSK /10 1 0 25 22.67 Right 0.883 0.04 1:1 1.71 1.51
LTE 5 20600 844 QPSK /10 25 25 25 21.71 Right 0.681 -0.01 1:1 213 145
*Larger than 5% drifts included to scaling factors
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2.4GHz WLAN:
Data Rate | Frequenc an Maximum Conducted Bcasuisd Power Scalin Duty Cycle Rsported
Mcde [Mbps] [I:]/IHz] Y| channet | Test position Power [dBm] | Power [dBm] mfk'; Drift* [dB] Facto? tl[,%1y mx; Bot
802.11b 1 2412 1 Front, Omm 21 19.5 0.085 N/A** 1.41 85 0.12
802.11b 1 2412 1 Back. 0Omm 21 19.5 0.38 0.05 141 85 0.54
802.11b 1 2412 1 Top, Omm 21 19.5 0.025 0.48 1.58 85 0.04
802.11b 1 2412 1 Bottom, Omm 21 19.5 0.082 0.08 141 85 0.12
802.11b 1 2412 1 Left, Omm 21 19.5 0.64 0.06 141 85 0.90 16
802.11b 1 2412 1 Right, Omm 21 19.5 0.03 -0.07 141 85 0.04
802.11b 1 2437 6 Left, Omm 21 19.35 0.61 0.05 1.46 85 0.90
802.11b 1 2462 11 Left, Omm 21 19.24 0.59 0.02 1.50 85 0.88
*Larger than 5% drifts included to scaling factors
**Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable.
5GHz WLAN:
Maximum Measured . Duty Cycle | Reported
et D[an:labE:;e Fr?:n‘::z';cy Channel | Test position Power Pg«:vr::u[;::‘] SAR10g Drli,f::vFJB] SFC:CI::? L:;:‘:eD[:;{,t]y S?;Ii:g SZng Plot #
[dBm] [W/kg] Factor [W/kg]
802.11a 6 5320 64 Front, Omm 20 19.06 0.05 N/A** 1.24 68.7 1.46 0.08
802.11a 6 5320 64 Back. Omm 20 19.06 0.59 -0.14 1.24 68.7 146 1.06
802.11a 6 5320 64 Top, Omm 20 19.06 0.004 N/A** 1.24 68.7 146 0.01
802.11a 6 5320 64 Bottom, Omm 20 19.06 0.15 0.26 1.32 68.7 146 0.28
802.11a 6 5320 64 Left, Omm 20 19.06 0.93 -0.03 1.24 68.7 1.46 1.69
802.11a 6 5320 64 Right, Omm 20 19.06 0.02 -1.19 1.63 68.7 1.46 0.04
802.11a 6 5260 52 Left, Omm 20 18.74 1.00 0.07 1.34 68.7 146 1.94 17
802.11a 6 5300 60 Left, Omm 20 18.96 0.95 -0.17 1.27 68.7 1.46 1.76
*Larger than 5% drifts included to scaling factors
**Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable.
Maximum Measured . Duty Cycle | Reported
s D;ntnabl:’:]te Frfl?n‘:-le:lcy Channel | Test position Power P::::vli'.;fit:r:] SAR10g D:;:"FJB] SF‘:;I;:E l.lc?ecr:eD[;’t]y SZIi:g SZng Plot #
[dBm] [W/kg] Factor [W/kg]
802.11a 6 5560 112 Front, Omm 20 19.53 0.02 -0.33 1.20 68.7 146 0.04
802.11a 6 5560 112 Back. Omm 20 19.53 0.26 0.08 1.11 68.7 146 0.42
802.11a 6 5560 112 Top, Omm 20 19.53 0.0002 N/A** 1.1 68.7 1.46 0.0003
802.11a 6 5560 112 Bottom, Omm 20 19.53 0.07 0.25 1.18 68.7 1.46 0.13
802.11a 6 5560 112 Left, Omm 20 19.53 0.51 0.04 1.1 68.7 1.46 0.82
802.11a 6 5560 112 Right, Omm 20 19.53 0.02 -0.96 1.39 68.7 1.46 0.03
802.11a 6 5560 112 Front, Omm 20 19.3 0.63 -0.17 1.17 68.7 146 1.08 18
802.11a 6 5560 112 Back. Omm 20 19.16 0.41 0.17 1.21 68.7 146 0.73
*Larger than 5% drifts included to scaling factors
**Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable.
Maximum Measured . Duty Cycle | Reported
Mode D[a'\tnabRate RIS Channel | Test position Power GEENEE SAR10g F:‘o:ver SenoUseclDuty S?;Ii:g SIP\ng Plot #
ps] [MHz] {dBm] Power [dBm] W/kg] Drift* [dB] | Factor Cycle [%] Factor W/kg]
802.11a 6 5660 132 Front, Omm 20 19.05 0.02 -0.12 1.24 68.7 1.46 0.03
802.11a 6 5660 132 Back. Omm 20 19.05 0.18 -0.04 1.24 68.7 1.46 0.32
802.11a 6 5660 132 Top, Omm 20 19.05 0.0002 N/A** 1.24 68.7 146 0.0003
802.11a 6 5660 132 Bottom, Omm 20 19.05 0.06 -0.67 1.45 68.7 146 0.13
802.11a 6 5660 132 Left, Omm 20 19.05 0.39 -0.02 1.24 68.7 146 0.70
802.11a 6 5660 132 Right, Omm 20 19.05 0.005 N/A** 1.24 68.7 146 0.01
802.11a 6 5745 149 Front, Omm 20 18.77 0.34 -0.12 1.33 68.7 146 0.66
802.11a 6 5825 165 Back. Omm 20 18.01 0.33 0.11 1.58 68.7 1.46 0.76 19
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*Larger than 5% drifts included to scaling factors
**Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable.
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According to IEC 62209-2 AMD1:2019, the zoom scan complies if the peak spatial-average

SAR is below 0.1 W/kg, or if the following criteria is met:

1. The smallest horizontal distance from the local SAR peaks to all points 3 dB below the SAR
peak is larger than the horizontal grid step.

2. Ratio of SAR at the second measured point (M2) to the SAR at the closest measured point
(M1) at the x-y location of the measured maximum is at least 30%.

Zoom scan compliance according to IEC 62209-2 AMD1:2019 is automatically verified by
DASYS5 software and all zoom scans in this test report do pass the criteria. The smallest
horizontal distance and Ratio between measurement points M2 and M1 of the highest SAR

results is available in Appendix C.
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7.3 Calculated NFC SAR

7.3.1 FCC
For simultaneous transmission evaluation the estimated standalone SAR values are calculated
according to the following equation below.
SARestimated = 0.4 * Pant/Pth [w/kg] (Equation 6)
Estimated NFC 13.56 MHz SAR = 0.4*(1.0/443) = 0.00090 W/kg

7.3.2 ISED

The estimated SAR value for NFC 13.56 MHz is evaluated according to the following equation
stated in Notice 2016-DRS001:

(maximum power level including tune-up tolerance for transmitter A / maximum power level
of exemption at the same frequency and distance) * 0.4 W/kg

According to RSS-102, issue 5, 2015, the SAR test exclusion power threshold for NFC is 71mW
at <5mm separation distance.

Estimated NFC SAR = 1/71*0.4 = 0.0056 W/kg
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Simultaneous transmission analysis for the maximum SAR is in the table below. Direct summation of SAR
results was performed.

741 FCC
Extremity SAR:
Exposure .
Condition Extremity SAR1oq [W/kg]
Test Position Front Back Left Right Top Bottom
GPRS 850 1.40 1.40 1.03 3.74 0.22 0.12
GPRS 1900 0.20 0.12 0.13 2.46 0.13 0.10
WCDMA 2 0.25 0.19 0.17 3.75 0.19 0.17
WCDMA 5 0.64 0.78 0.45 1.49 0.14 0.06
LTE 2 0.21 0.13 0.19 3.16 0.15 0.14
LTE 4 0.45 0.40 0.33 3.26 0.12 0.32
LTE 5 0.67 0.71 0.48 172 0.13 0.07
Maximum Cellular SAR 1.4 1.4 1.03 3.75 0.22 0.32
Maximum 2.4 GHz WLAN SAR 0.12 0.54 0.90 0.04 0.04 0.12
Maximum 5 GHz WLAN SAR 0.08 1.06 1.94 0.04 0.01 0.28
Maximum NFC SAR 0.0009
SAR Summation: 1.521 2.461 2.971 3.791 0.261 0.601

Copyright © Verkotan 2023
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74.2 ISED
Extremity SAR:
Exposure .
Condition Extremity SAR10q [W/kg]
Test Position Front Back Left Right Top Bottom
GPRS 850 1.40 1.40 1.03 3.74 0.22 0.12
GPRS 1900 0.20 0.12 0.13 2.46 0.13 0.10
WCDMA 2 0.25 0.19 0.17 3.75 0.19 0.17
WCDMA 5 0.64 0.78 0.45 1.49 0.14 0.06
LTE 2 0.21 0.13 0.19 3.16 0.15 0.14
LTE 4 0.45 0.40 0.33 3.26 0.12 0.32
LTE5 0.67 0.71 0.48 172 0.13 0.07
Maximum Cellular SAR 14 14 1.03 3.75 0.22 0.32
Maximum 2.4 GHz WLAN SAR 0.12 0.54 0.90 0.04 0.04 0.12
Maximum 5 GHz WLAN SAR 0.08 1.06 1.94 0.04 0.01 0.28
Maximum NFC SAR 0.0056
SAR Summation: 1.526 2.466 2.976 3.796 0.266 0.606
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APPENDIX A: PHOTOS OF THE DUT

Size of the DUT is: 167 mm x 76 mm x 56 mm

A

167 mm

76 mm
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Figure 2 Front test position, Omm separation distance

Figure 3 Back test position, Omm separation distance
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Figure 4 Left test position, 0Omm separation distance

Figure 5 Right test position, Omm separation distance
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Figure 6 Top test position, Omm separation distance Figure 7 Bottom test position, Omm separation distance
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APPENDIX B: SYSTEM CHECK SCAN

Plot 1
Date/Time: 10.5.23 10:19:54
Test Laboratory: Verkotan Oy
DUT: Dipole 835 MHz D835V2; Type: D835V2; Serial: D835V2 - SN:455

Communication System: UID 0, CW (0); Communication System Band: D835 (835.0 MHz); Frequency: 835 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 835 MHz; ¢ = 0.897 S/m; & = 42.666; p = 1000 kg/m?3

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(9.37, 8.45, 8.89) @ 835 MHz; Calibrated: 17.2.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
o  Electronics: DAE4 Sn710; Calibrated: 19.10.22
O  Phantom: SART_Phantom1_ELI; Type: QD OVA 002 AA;
O DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/System check, 835MHz/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 55.06 V/m; Power Drift = -0.03 dB

Peak SAR (extrapolated) = 3.58 W/kg

SAR(1 g) = 2.5 W/kg; SAR(10 g) = 1.65 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 16.6 mm

Ratio of SAR at M2 to SAR at M1 = 69%

Maximum value of SAR (measured) = 3.24 W/kg

Configuration/System check, 835MHz/Area Scan (61x121x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 3.27 W/kg

Wikg
3.240

2.653
2.066
1.480

0.893

0.306
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Plot 2

Date/Time: 15.5.23 08:49:43

Test Laboratory: Verkotan Oy

DUT: Dipole 1800 MHz D1800V2; Type: D1800V2; Serial: D1800V2 - SN:249

Communication System: UID 0, CW (0); Communication System Band: D1800 (1800.0 MHz); Frequency: 1800 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 1800 MHz; o = 1.348 S/m; & = 40.325; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

e  Probe: EX3DV4 - SN7447; ConvF(8.45, 7.97, 8.4) @ 1800 MHz; Calibrated: 17.2.23

o

o
o
o

Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = -4.0, 31.0
Electronics: DAE4 Sn710; Calibrated: 19.10.22

Phantom: SAR1_Phantom1_ELI; Type: QD OVA 002 AA;

DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/system check/Area Scan (61x71x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 14.2 W/kg

Configuration/system check/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 104.4 V/m; Power Drift = -0.11 dB

Peak SAR (extrapolated) = 15.6 W/kg

SAR(1 g) = 9.03 W/kg; SAR(10 g) = 4.8 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 10 mm

Ratio of SAR at M2 to SAR at M1 = 57.2%

Maximum value of SAR (measured) = 13.3 W/kg

Wikg
14.200

11.362

8.523

h.6Bh

2.847

0.00835
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Plot 3
Date/Time: 18.5.23 08:26:19
Test Laboratory: Verkotan Oy
DUT: Dipole 1900 MHz D1900V2; Type: D1900V2; Serial: D1900V2 - SN:511

Communication System: UID 0, CW (0); Communication System Band: D1900 (1900.0 MHz); Frequency: 1900 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 1900 MHz; o = 1.436 S/m; & = 39.841; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(8.05, 7.59, 7.97) @ 1900 MHz; Calibrated: 17.2.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
o  Electronics: DAE4 Sn710; Calibrated: 19.10.22
O  Phantom: SART_Phantom1_ELI; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/system check/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 104.1 V/m; Power Drift = 0.00 dB

Peak SAR (extrapolated) = 16.2 W/kg

SAR(1 g) = 9.16 W/kg; SAR(10 g) = 4.91 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 10 mm

Ratio of SAR at M2 to SAR at M1 = 57.6%

Maximum value of SAR (measured) = 14.0 W/kg

Configuration/system check/Area Scan (61x71x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 15.0 W/kg

Wikg
14.000
11.256
8.512

5.767

3.023

0.279
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Plot 4

Date/Time: 22.5.23 15:11:44

Test Laboratory: Verkotan Oy

DUT: Dipole 2450 MHz D2450V2; Type: D2450V2; Serial: D2450V2 - SN:729

Communication System: UID 0, CW (0); Communication System Band: D2450 (2450.0 MHz); Frequency: 2450 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 2450 MHz; o = 1.683 S/m; & = 37.394; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(7.7, 7.5, 7.63) @ 2450 MHz; Calibrated: 17.2.23

o

o
o
o

Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
Electronics: DAE4 Sn710; Calibrated: 19.10.22

Phantom: SAR1_Phantom1_ELI; Type: QD OVA 002 AA;

DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/system check/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 102.3 V/m; Power Drift = -0.44 dB

Peak SAR (extrapolated) = 22.7 W/kg

SAR(1 g) = 11.9 W/kg; SAR(10 g) = 5.61 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 9 mm

Ratio of SAR at M2 to SAR at M1 = 51.9%

Maximum value of SAR (measured) = 18.8 W/kg

Configuration/system check/Area Scan (71x61x1): Interpolated grid: dx=1.200 mm, dy=1.200 mm
Maximum value of SAR (interpolated) = 19.7 W/kg

Wikg
18.800

15.065

11.330

7.586

3.861

0.126
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Plot 5
Date/Time: 24.5.23 12:44:26

Test Laboratory: Verkotan Oy
DUT: Dipole D5GHzV2; Type: D5GHzV2; Serial: D5GHzV2 - SN:1045

Communication System: UID 0, CW (0); Communication System Band: D5GHz (5000.0 - 6000.0 MHz); Frequency: 5250 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 5250 MHz; o = 4.476 S/m; & = 36.318; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(5.18, 4.99, 5.17) @ 5250 MHz; Calibrated: 17.2.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 25.0, -4.0
o  Electronics: DAE4 Sn710; Calibrated: 19.10.22
O  Phantom: SART_Phantom1_ELI; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/system check 5250MHz/Zoom Scan (7x7x8)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 67.17 V/m; Power Drift = -0.15 dB

Peak SAR (extrapolated) = 26.9 W/kg

SAR(1 g) = 7.11 W/kg; SAR(10 g) = 2.06 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 7.2 mm

Ratio of SAR at M2 to SAR at M1 = 67.2%

Maximum value of SAR (measured) = 17.3 W/kg

Configuration/system check 5250MHz/Area Scan (51x51x1): Interpolated grid: dx=1.000 mm, dy=1.000 mm

Maximum value of SAR (interpolated) = 20.9 W/kg

Wikg

17.300
13.840
10.380

6.920

3.460
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Plot 6
Date/Time: 25.5.23 10:56:10
Test Laboratory: Verkotan Oy
DUT: Dipole D5GHzV2; Type: D5GHzV2; Serial: D5GHzV2 - SN:1045

Communication System: UID 0, CW (0); Communication System Band: D5GHz (5000.0 - 6000.0 MHz); Frequency: 5600 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 5600 MHz; o = 4.863 S/m; & = 35.7; p = 1000 kg/m?3

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(4.4, 4.29, 4.43) @ 5600 MHz; Calibrated: 17.2.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = -4.0, 25.0
o  Electronics: DAE4 Sn710; Calibrated: 19.10.22
O  Phantom: SART_Phantom1_ELI; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/system check 5600MHz/Area Scan (51x51x1): Interpolated grid: dx=1.000 mm, dy=1.000 mm

Maximum value of SAR (interpolated) = 22.9 W/kg

Configuration/system check 5600MHz/Zoom Scan (7x7x8)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 69.78 V/m; Power Drift = 0.01 dB

Peak SAR (extrapolated) = 32.8 W/kg

SAR(1 g) = 7.77 W/kg; SAR(10 g) = 2.18 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 6.9 mm

Ratio of SAR at M2 to SAR at M1 = 63.9%

Maximum value of SAR (measured) = 20.0 W/kg

Wikg

22.900
18.329
13.758

9187

4.616

0.045
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Plot 7
Date/Time: 26.5.23 09:31:28

Test Laboratory: Verkotan Oy
DUT: Dipole D5GHzV2; Type: D5GHzV2; Serial: D5GHzV2 - SN:1045

Communication System: UID 0, CW (0); Communication System Band: D5GHz (5000.0 - 6000.0 MHz); Frequency: 5750 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 5750 MHz; o = 5.123 S/m; & = 34.944; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(4.47, 4.33, 4.53) @ 5750 MHz; Calibrated: 17.2.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 25.0, -4.0
o  Electronics: DAE4 Sn710; Calibrated: 19.10.22
O  Phantom: SART_Phantom1_ELI; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/system check 5750MHz/Zoom Scan (7x7x8)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 67.64 V/m; Power Drift = -0.06 dB

Peak SAR (extrapolated) = 32.3 W/kg

SAR(1 g) = 7.34 W/kg; SAR(10 g) = 2.09 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 7.2 mm

Ratio of SAR at M2 to SAR at M1 = 62.1%

Maximum value of SAR (measured) = 19.3 W/kg

Configuration/system check 5750MHz/Area Scan (51x51x1): Interpolated grid: dx=1.000 mm, dy=1.000 mm

Maximum value of SAR (interpolated) = 20.5 W/kg

Wikg
19.300

15.440
11.580
7.720

3.860
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Plot 8

Date/Time: 29.5.23 09:01:47

Test Laboratory: Verkotan Oy

DUT: Dipole D5GHzV2; Type: D5GHzV2; Serial: D5GHzV2 - SN:1045

Communication System: UID 0, CW (0); Communication System Band: D5GHz (5000.0 - 6000.0 MHz); Frequency: 5750 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 5750 MHz; o = 5.061 S/m; & = 35.593; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(4.47, 4.33, 4.53) @ 5750 MHz; Calibrated: 17.2.23

o

o
o
o

Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 25.0, -4.0
Electronics: DAE4 Sn710; Calibrated: 19.10.22

Phantom: SAR1_Phantom1_ELI; Type: QD OVA 002 AA;

DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/system check 5750MHz/Zoom Scan (7x7x8)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 66.85 V/m; Power Drift = -0.10 dB

Peak SAR (extrapolated) = 30.4 W/kg

SAR(1 g) = 7.19 W/kg; SAR(10 g) = 2.07 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 7.1 mm

Ratio of SAR at M2 to SAR at M1 = 62.9%

Maximum value of SAR (measured) = 18.5 W/kg

Configuration/system check 5750MHz/Area Scan (51x51x1): Interpolated grid: dx=1.000 mm, dy=1.000 mm

Maximum value of SAR (interpolated) = 19.5 W/kg

Wikg
18.500

14.800

11.100

7.400

3.700
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APPENDIX C: MEASUREMENT SCANS

Plot 9
Date/Time: 11.5.23 08:14:54
Test Laboratory: Verkotan Oy
DUT: Move/2600 CL/4G/WiFi

Communication System: UID 0, GPRS 2 slots (0); Communication System Band: GPRS 2 slots 850; Frequency: 824.2 MHz;
Communication System PAR: 6.335 dB;

Medium parameters used (interpolated): f = 824.2 MHz; o = 0.893 S/m; & = 42.679; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(9.37, 8.45, 8.89) @ 824.2 MHz; Calibrated: 17.2.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0
o  Electronics: DAE4 Sn710; Calibrated: 19.10.22
O  Phantom: SAR1_Phantom1_ELIl; Type: QD OVA 002 AA;
O DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Left & Right/Right, GPRS 850, Low CH, 2 TX Slots/Area Scan (141x61x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 5.30 W/kg

Left & Right/Right, GPRS 850, Low CH, 2 TX Slots/Zoom Scan (8x9x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 62.74 V/m; Power Drift = -0.26 dB

Peak SAR (extrapolated) = 7.81 W/kg

SAR(1 g) = 3.27 W/kg; SAR(10 g) = 1.79 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 7 mm

Ratio of SAR at M2 to SAR at M1 = 42.1%

Maximum value of SAR (measured) = 5.89 W/kg

Wikg
5.296

4.237

3178

2119

1.059
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Plot 10

Date/Time: 15.5.23 09:39:20
Test Laboratory: Verkotan Oy
DUT: Move/2600 CL/4G/WiFi

Communication System: UID 0, GPRS 2 slots (0); Communication System Band: GPRS 1900; Frequency: 1880 MHz;
Communication System PAR: 6.335 dB;

Medium parameters used: f = 1880 MHz; o = 1.397 S/m; & = 40.174; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(8.05, 7.59, 7.97) @ 1880 MHz; Calibrated: 17.2.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 19.10.22
O  Phantom: SART_Phantom1_ELI; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Left & Right/Right, GPRS 1900, Mid, 2 TX Slots/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 24.04 V/m; Power Drift = -0.15 dB

Peak SAR (extrapolated) = 6.04 W/kg

SAR(1 g) = 2.83 W/kg; SAR(10 g) = 1.29 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 7.6 mm

Ratio of SAR at M2 to SAR at M1 = 47.9%

Maximum value of SAR (measured) = 4.88 W/kg

Left & Right/Right, GPRS 1900, Mid, 2 TX Slots/Area Scan (141x61x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 5.09 W/kg

Wikg
4.880

3.907
2.934
1.961

0.988

0.015

50 (77)

Copyright © Verkotan 2023 Document ID: FCC ISED SAR report_Move2600_ID6030c_02062023.docx



RN

',

{

(4]
Verkotan = FINAS

. \
T287 (EN ISO/IEC 17025) iy W

"

s
v 4
i

N

Plot 11
Date/Time: 18.5.23 10:38:00
Test Laboratory: Verkotan Oy
DUT: Move/2600 CL/4G/WiFi

Communication System: UID 0, WCDMA (0); Communication System Band: Band 2; Frequency: 1907.6 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 1908 MHz; o = 1.441 S/m; & = 39.822; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(8.05, 7.59, 7.97) @ 1907.6 MHz, Calibrated: 17.2.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 31.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 19.10.22
O  Phantom: SAR1_Phantom1_ELIl; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/Right, WCDMA 2, HIGH, RMC 12.2K 2/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 34.31 V/m; Power Drift = 0.06 dB

Peak SAR (extrapolated) = 14.2 W/kg

SAR(1 g) = 6.4 W/kg; SAR(10 g) = 2.86 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 7.6 mm

Ratio of SAR at M2 to SAR at M1 = 46.9%

Maximum value of SAR (measured) = 11.5 W/kg

Configuration/Right, WCDMA 2, HIGH, RMC 12.2K 2/Area Scan (141x61x1): Interpolated grid: dx=1.500 mm, dy=1.500
mm

Maximum value of SAR (interpolated) = 11.1 W/kg

Wikg
11.500

9.207

6.914

4.621

2.328

0.035
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Plot 12
Date/Time: 11.5.23 12:34:39
Test Laboratory: Verkotan Oy
DUT: Move/2600 CL/4G/WiFi

Communication System: UID 0, WCDMA (0); Communication System Band: Band 5; Frequency: 826.4 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 826.4 MHz; 0 = 0.894 S/m; &, = 42.677; p = 1000 kg/m?>
Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(9.37, 8.45, 8.89) @ 826.4 MHz; Calibrated: 17.2.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0
O  Electronics: DAE4 Sn710; Calibrated: 19.10.22
O  Phantom: SAR1_Phantom1_ELIl; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Left & Right 2/Right, WCDMA 5, Low, RMC 12.2K/Area Scan (141x61x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 2.34 W/kg

Left & Right 2/Right, WCDMA 5, Low, RMC 12.2K/Zoom Scan (7x8x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 49.39 V/m; Power Drift = -0.17 dB

Peak SAR (extrapolated) = 4.81 W/kg

SAR(1 g) = 1.93 W/kg; SAR(10 g) = 1.04 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 7 mm

Ratio of SAR at M2 to SAR at M1 = 39.1%

Maximum value of SAR (measured) = 3.59 W/kg

Wikg
2.340

1.872

1.404

0.936

0.468
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Plot 13
Date/Time: 16.5.23 08:57:39
Test Laboratory: Verkotan Oy
DUT: Move/2600 CL/4G/WiFi

Communication System: UID 0, Generic LTE (0); Communication System Band: Band 2, E-UTRA/FDD (1850.0 - 1910.0 MHz); Frequency:
1880 MHz;

Communication System PAR: 0 dB;

Medium parameters used: f = 1880 MHz; o = 1.397 S/m; & = 40.174; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(8.05, 7.59, 7.97) @ 1880 MHz; Calibrated: 17.2.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 31.0, -4.0
o  Electronics: DAE4 Sn710; Calibrated: 19.10.22
O  Phantom: SART_Phantom1_ELI; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration 2/Right, LTE 2, MID, QPSK/20, RB1, Offset0 Repeat/Zoom Scan (7x7x7)/Cube 0: Measurement grid:
dx=5mm, dy=5mm, dz=5mm

Reference Value = 36.22 V/m; Power Drift = 0.07 dB

Peak SAR (extrapolated) = 9.38 W/kg

SAR(1 g) = 4.47 W/kg; SAR(10 g) = 2.05 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 8.1 mm

Ratio of SAR at M2 to SAR at M1 = 48.2%

Maximum value of SAR (measured) = 7.43 W/kg

Configuration 2/Right, LTE 2, MID, QPSK/20, RB1, Offset0 Repeat/Area Scan (141x61x1): Interpolated grid: dx=1.500
mm, dy=1.500 mm

Maximum value of SAR (interpolated) = 7.46 W/kg

Wikg
7.430

5.950

4.471

2.91

1.511

0.032
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Plot 14
Date/Time: 17.5.23 08:45:01
Test Laboratory: Verkotan Oy
DUT: Move/2600 CL/4G/WiFi

Communication System: UID O, Generic LTE (0); Communication System Band: Band 4, E-UTRA/FDD (1710.0 - 1755.0 MHz); Frequency:
1745 MHz;

Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 1745 MHz, o = 1.315 S/m; &, = 40.398; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

o Probe: EX3DV4 - SN7447; ConvF(8.45, 7.97, 8.4) @ 1745 MHz, Calibrated: 17.2.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 31.0, -4.0
o  Electronics: DAE4 Sn710; Calibrated: 19.10.22
O  Phantom: SART_Phantom1_ELI; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/Right, LTE 4, HIGH, QPSK/20, RB100, Offset0/Zoom Scan (8x8x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 41.14 V/m; Power Drift = 0.09 dB

Peak SAR (extrapolated) = 6.30 W/kg

SAR(1 g) = 3.28 W/kg; SAR(10 g) = 1.61 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 8.9 mm

Ratio of SAR at M2 to SAR at M1 = 49.2%

Maximum value of SAR (measured) = 4.98 W/kg

Configuration/Right, LTE 4, HIGH, QPSK/20, RB100, Offset0/Area Scan (141x61x1): Interpolated grid: dx=1.500 mm,
dy=1.500 mm

Maximum value of SAR (interpolated) = 5.04 W/kg

Wikg
4.980

3.989

2.998

2.007

1.017

0.026
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Plot 15
Date/Time: 12.5.23 09:01:56
Test Laboratory: Verkotan Oy
DUT: Move/2600 CL/4G/WiFi

Communication System: UID O, Generic LTE (0); Communication System Band: Band 5, E-UTRA/FDD (824.0 - 849.0 MHz); Frequency:
836.5 MHz;

Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 836.5 MHz; 0 = 0.888 S/m; &, = 42.566; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(9.37, 8.45, 8.89) @ 836.5 MHz; Calibrated: 17.2.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 19.10.22
O  Phantom: SAR1_Phantom1_ELIl; Type: QD OVA 002 AA;
o DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Right & Left/Right, LTE 5, MID, QPSK/10, RB25, Offset0/Zoom Scan (7x8x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 43.13 V/m; Power Drift = -0.65 dB

Peak SAR (extrapolated) = 3.66 W/kg

SAR(1 g) = 1.37 W/kg; SAR(10 g) = 0.716 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 6 mm

Ratio of SAR at M2 to SAR at M1 = 36.7%

Maximum value of SAR (measured) = 2.68 W/kg

Right & Left/Right, LTE 5, MID, QPSK/10, RB25, Offset0/Area Scan (141x61x1): Interpolated grid: dx=1.500 mm,
dy=1.500 mm

Maximum value of SAR (interpolated) = 1.55 W/kg

Wikg
2.680

2.151
1.621
1.092
0.562

0.032
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Plot 16
Date/Time: 23.5.23 15:15:52
Test Laboratory: Verkotan Oy
DUT: Move/2600 CL/4G/WiFi

Communication System: UID 0, WLAN 2.4 (0); Communication System Band: WLAN2.4GHz; Frequency: 2412 MHz;
Communication System PAR: 0.706 dB;

Medium parameters used: f = 2412 MHz; ¢ = 1.658 S/m; & = 37.457; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(7.7, 7.5, 7.63) @ 2412 MHz, Calibrated: 17.2.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0
O  Electronics: DAE4 Sn710; Calibrated: 19.10.22
O  Phantom: SAR1_Phantom1_ELIl; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/Left, WLAN 2.4GHz, CH 1, 802.11b, 1Mbps 2 2/Area Scan (171x71x1): Interpolated grid: dx=1.200 mm,
dy=1.200 mm

Maximum value of SAR (interpolated) = 1.96 W/kg

Configuration/Left, WLAN 2.4GHz, CH 1, 802.11b, 1Mbps 2 2/Zoom Scan (7x8x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 18.98 V/m; Power Drift = 0.06 dB

Peak SAR (extrapolated) = 2.70 W/kg

SAR(1 g) = 1.28 W/kg; SAR(10 g) = 0.638 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 8.9 mm

Ratio of SAR at M2 to SAR at M1 = 44.6%

Maximum value of SAR (measured) = 2.06 W/kg

Wikg
1.960

1.568

1.176

0.784

0.392
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Plot 17
Date/Time: 25.5.23 09:39:14
Test Laboratory: Verkotan Oy
DUT: Move/2600 CL/4G/WiFi

Communication System: UID 0, WLAN5GHz (0); Communication System Band: 5GHz; Frequency: 5260 MHz;
Communication System PAR: 1.63 dB;

Medium parameters used: f = 5260 MHz; o = 4.487 S/m; & = 36.308; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(5.18, 4.99, 5.17) @ 5260 MHz; Calibrated: 17.2.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 25.0
O  Electronics: DAE4 Sn710; Calibrated: 19.10.22
O  Phantom: SAR1_Phantom1_ELIl; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration 3/Left, WLAN 5GHz, CH 52, 802.11a, 6Mbps/Area Scan (211x91x1): Interpolated grid: dx=1.000 mm,
dy=1.000 mm

Maximum value of SAR (interpolated) = 7.22 W/kg

Configuration 3/Left, WLAN 5GHz, CH 52, 802.11a, 6Mbps/Zoom Scan (9x9x8)/Cube 0: Measurement grid: dx=4mm,
dy=4mm, dz=1.4mm

Reference Value = 44.73 V/m; Power Drift = 0.07 dB

Peak SAR (extrapolated) = 12.0 W/kg

SAR(1 g) = 3.29 W/kg; SAR(10 g) = 0.996 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 6.8 mm

Ratio of SAR at M2 to SAR at M1 = 65.9%

Maximum value of SAR (measured) = 7.80 W/kg

Wikg
7.220

h.776

4332

2.688

1.444
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Plot 18
Date/Time: 26.5.23 08:24:51
Test Laboratory: Verkotan Oy
DUT: Move/2600 CL/4G/WiFi

Communication System: UID 0, WLAN5GHz (0); Communication System Band: 5GHz, Frequency: 5500 MHz;
Communication System PAR: 1.63 dB;

Medium parameters used: f = 5500 MHz; o = 4.747 S/m; & = 35.875; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(4.4, 4.29, 4.43) @ 5500 MHz; Calibrated: 17.2.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 25.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 19.10.22
O  Phantom: SAR1_Phantom1_ELIl; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration 2/Left, WLAN 5GHz, CH 100, 802.11a, 6Mbps 2/Zoom Scan (9x9x8)/Cube 0: Measurement grid: dx=4mm,
dy=4mm, dz=1.4mm

Reference Value = 35.09 V/m; Power Drift = -0.17 dB

Peak SAR (extrapolated) = 7.97 W/kg

SAR(1 g) = 2.1 W/kg; SAR(10 g) = 0.631 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 6.4 mm

Ratio of SAR at M2 to SAR at M1 = 69.6%

Maximum value of SAR (measured) = 4.97 W/kg

Configuration 2/Left, WLAN 5GHz, CH 100, 802.11a, 6Mbps 2/Area Scan (211x91x1): Interpolated grid: dx=1.000 mm,
dy=1.000 mm

Maximum value of SAR (interpolated) = 4.95 W/kg

Wikg
4.970

3.976

2.982

1.988

0.994
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Plot 19
Date/Time: 29.5.23 12:25:19
Test Laboratory: Verkotan Oy
DUT: Move/2600 CL/4G/WiFi

Communication System: UID 0, WLAN5GHz (0); Communication System Band: 5GHz; Frequency: 5825 MHz;
Communication System PAR: 1.63 dB;

Medium parameters used: f = 5825 MHz; o = 5.148 S/m; & = 35.472; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(4.47, 4.33, 4.53) @ 5825 MHz; Calibrated: 17.2.23
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 25.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 19.10.22
O  Phantom: SAR1_Phantom1_ELI; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/Left, WLAN 5GHz, CH 165, 802.11a, 6Mbps/Zoom Scan (8x8x8)/Cube 0: Measurement grid: dx=4mm,
dy=4mm, dz=1.4mm

Reference Value = 11.83 V/m; Power Drift = 0.11 dB

Peak SAR (extrapolated) = 5.14 W/kg

SAR(1 g) = 1.21 W/kg; SAR(10 g) = 0.329 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 5.6 mm

Ratio of SAR at M2 to SAR at M1 = 65%

Maximum value of SAR (measured) = 3.27 W/kg

Configuration/Left, WLAN 5GHz, CH 165, 802.11a, 6Mbps/Area Scan 2 (41x21x1): Interpolated grid: dx=5.000 mm,
dy=5.000 mm

Maximum value of SAR (interpolated) = 0.639 W/kg

Configuration/Left, WLAN 5GHz, CH 165, 802.11a, 6Mbps/Area Scan (211x91x1): Interpolated grid: dx=1.000 mm,
dy=1.000 mm

Maximum value of SAR (interpolated) = 2.90 W/kg

Wikg
3.270

2.616

1.962

1.308

0.654
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APPENDIX D: RELEVANT PAGES FROM PROBE CALIBRATION REPORTS

S Schwelzerischer Kalibrierdienst

Calibration Laboratory of et ; Mm:mn
Schmid & Partner C  Servizio svizzero ot tareturs
Engineering AG S Swiss Calibration Service
Zeughausstrasse 43, 8004 Zurich, Switzerland
Accredited by the Swiss Accreditation Sarvice (SAS) Accreditation No.: SCS 0108
The Swiss Accreditation Service Is one of the signatories 1o the EA
Muttilateral Agreement for the recognition of calibration certificates
clent | Verkotan | cotosero [ EX-7447_Feb23 ‘]
| CALIBRATION CERTIFICATE ]
== . — — =

Chbject EX3DV4 - SN:7447

Calibration procedura(s) QA CAL-01.v10, QA CAL-12.v10, QA CAL-14.v7, QA CAL-23.v6,

QA CAL-25.v8

Calibration procedure for dosimetric E-field probes

Calibraticn date February 17, 2023

This caiibration certificate documents the ity to national dards, which realize the physical units of measurements {SI).
The measurements and the uncertainties with confidence probability are given on the folowing pages and are part of the cerlificate.

All calbrations have been conductad in the closed laboratory facility: environment temperature (22 + 3)°C and humidity < 70%.
Calibration Equipment used (M&TE critica! for calibration)

P S|

Primary Standards 11D | Cal Date (Certificalo No.j) Scheduted Cailbration
Power meler NAP SN: 104778 | 04-Apr-22 [No, 217-03525103524) | Apr-23
Power sensor NRP-231 SN: 103244 04-Apr-22 {No, 217-03524) Apr23
| OCP DAK-3.5 (weighted) | SN: 7249 20-Oct-22 (OCP-DAK3 5-1249_0ci22) | Oct-23 3
OCPDAK-12 SN: 1016 20-Oct-22 (OCP-DAKT2-1016_Oct2z) Oct23 -
Reference 20 dB Attenuator | SN; CC2552 (20 04-Ape-22 (No, 217-03527) Ape-23 ==
DAEZ SN: 660 10-Oct-22 (No. DAEZ-660_Oct22) Oct-23
|_Reference Probe ES3DV2 | SN: 3013 06-Jan-23 {No, £53-3013_Jan23) | Jan-24 i
[Secondary Standards | ID ] CheckDate {in house) Scheduled Check |
Power meter E44158 SN: GB41 293874 06-Apr-16 (n housa check Jun-22) In house chack: Jun-24
|_Power sensor E4412A SN: MY@MQGOW' 06-Apr-18 (in housa check Jun-22) In house check: Jun-24
Power sensor E4412A SN:000110210 06-Apr-16 {in house check Jun-22) In house check: Jun-24
|_RF generator HP B848C SN:US3842U01700 04-Aug-98 (in house check Jun-22) In house check: Jun24
Network Analyzer E8358A | SN: US41080477 31-Mar-14 (in house check Oct-22) In houss check: Oct-24
Name Function Signature
Calibrated by Joanna Lleshg] Lebarstory Techrician :
Approved by Niels Kuster Quality Manager
Issued; February 21, 2023
This calibration certificate shall not be reproduced excapt in full without written approval of the laboratory.

Certificate No: EX-7447_Feb23 Page 10l 9
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EX30V4 - SM:7447 February 17, 2023

Parameters of Probe: EX3DV4 - SN:7447
Basic Calibration Parameters

Sensor X Sensor Y Sensor 2 Unc (k =2) _l
Marm (uierim)®) & 0.45 0.43 0.43 +10.1%
DCP (my) B 30.0 810 96.0 +4.7% |

Calibration Results for Modulation Response

[UID | Communication System Name A B [ D VA | Max | Max
dB | dB/pv dB | mV | dev. | UncE
k=2
a cw X 0.0 0.00 1.00 0.00 [ 130.7 | +2.3% | +4.7%
Y| 000 0,00 1.00 1301 |
2| 000 0.00 1.00 1346 |

The reported uncertainty of measurement is stated as the standard uncertalnly of measuremant multiplied by the coverage
factor k=2, which for a normal distribution corresponds to a coverage probability of appreximately 95%.

A The uncartainfas of Narm XY.Z do nat affest the EZ-fsld uncertainty inside TSL (see Page 5.
? Linsarization pammater uncariainty for masimum specfied fiid girenglh
Uincartainty is delermined using tha mas, devistion from near response apphying rectanguier distrbulian and is expressad for the square af e feld value.
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EX30V4 - SN:7447

Paramctcra of Probe: CX3DV4 = 3N.T447

(4)
FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

February 17, 2023

Other Probe Parametlers

&sw Arrangament Triangular
Caonnactor Angle -139.3°
Mechanlcal Surface Detection Mods enabled
Optical Surtace Detection Mode dizabled
Prabe Qvarall Length 337 mm
Probe Body Diameter 10 mm
Tip Length gmm '

ln'ramelar 25mm
Probe Tip to Sensor X Callbration Paint 1mm |

| Probe Tip to Sensor Y Callbeation Point imm
Probe Tip to Sensor Z Calibration Point 1mm |

| Recornmended Measurement Distance from Surface 1.4 mm

Neibe: Maasuramant distance fram surface can be incrassed 1o 34 mm for an Araa Sean jab.
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EX30DV4 - SN:7447 February 17, 2023

Parameters of Probe: EX3DV4 - SN:7447
Calibration Parameter Determined in Head Tissue Simulating Media

f (MHz)® Relative Conductivity” | ConvFX | ConvF Y | ConvFZ | Alpha® Depth® Unc
Pormittivity” (Sim) (mm) | (k=2)
| 13 55.0 0.75 17.42 17.42 17.42 0.00 125 | £13.3%
L 750 419 0.89 201 | 874 9.52 0.31 127 | £120%
900 415 0.97 937 | 845 8.89 032 127 | £120% |
1750 40.1 1.37 8.45 7.97 8.40 025 127 | +12.0%
1950 40.0 1.40 8.05 759 7.97 0.29 127 | +12.0%
2150 397 1.53 | 801 7.58 7.90 0.28 127 | +12.0%
2300 395 1.67 | 785 7.46 7.80 0.28 127 | +12.0%
2450 39.2 1.80 7.70 7.50 7.63 0.28 127 | +120%
2600 39.0 196 756 737 773 | o028 127 | £12.0%
3300 38.2 2.7 7.02 8.71 7.02 0.34 127 | z140%
5250 359 47 5.18 4.99 5.17 0.39 153 | +14.0%
5600 | 35.5 5.07 4.40 429 443 | 038 177 | +140%
5750 35.4 522 447 | 43 | 45 | om | 185 | s140% |

¢ Fraquency validity abave 300 MHz of +100 MHz only apples for DASY v4 4 and higher (see Page 2), else it is restrictsd 10 450 MHz. The uncertainty is the
RSS of the Cornf uncertainty at cabeation fraquency and the uncartainty for the indicated frequency band. Fraquancy validey balow 300 MHz is +10, 25,
40, 50 and 70 MHz for ConvF assessments at 30, 64, 128, 180 and 220 MHz respactvely. Valdlty of Comd assessed at 6 MHZ & -8 MMz, and Com@
assessed al 13 MHz is 9-19 MHz, Above 5GHz frequancy valdly can be extended 1o +110 MHz.

F1he probes are using tissue 0 fiauids (TSL) that deviate for e and o by 1ess than 25% from the 1arget values (typcally bemer than =3%)
and are vald for TSL with deviatians of up 10 +10%. H TSL with deviations from the targat of kes than +5% are Lsed, the calibrason uncanainties are 11.1%
for 0.7 - 3 GHz and 13.1% for 3 - 6 GHz.

9 Apna/Depsh are determined during calbration. SPEAG warrants that the remaining dewviasion due 10 the beunciary etlact ater compensation is aways jess
han = 1% lor frequencies belw 3 GHz and below +2% for frequencies batween 3-8 GHz at any digance larger than halt the prabe tip diamater from the
boundary.
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APPENDIX E: RELEVANT PAGES FROM DIPOLE CALIBRATION REPORTS

Calibration Laboratory of L, s alibe
Schmid & Partner % : Sarvice suisse Cétalonnage
Engineering AG o Servizio svizzero di tarstura
Zoughmsstrasse 43, 8004 Zurich, Switzertand ""w(’;\,,wg S Swise Cabration Service
ASCroaned by e Swiss Accresitason Senvice (SAS) Accreditation No.: SCS 0108

The Swiss Accreditation Service ls one of the signatories 1o the EA
Multilateral Agreement for the recognition of Calibration certificates

Caibraton cate July 18, 2022

}mmmmnmnmm.mmnmmamlm
iMWMNMmManmNmemmdnm

| Al caltrations Nave been conducted In e dosed y tacey L (22 # 31°C and humidity < TO%.

| Calitraton Equipment used (MATE cecal for calbraton)

|PmarySuncarss | 0# CaiDoe(CorsfoatoNo) _ Schedued Calbraton I
| Power mater NP ‘ SN 10T O4-Apr-22 (No. 217-0525/00524) Agr-73

| Power sersor NRP.291 | SN 100244 O4-Apr-22 (No. 217-03524) Aer-2)

| Power sansor NRP.291 1 SN 103245 Db Ape- 22 (No. 217-00828) Ape-23

Raference 20 63 Aseruastor SN BHIOM (208) OApe-22 (No. 217-03827) Agr-23

Type-N miamatch combematon SN 310082 / o827 DhApn22 (No. 217.00528) Age-23

| Reference Probe EXIOVE SN T8 3-Dac-21 (No. EXD-7340_Dac21) Dwe- 22

| DAE4 | SN: 001 02-May22 (No. DAE4-60T_May22) May-23
SeconcorySanderts e Chock Date (n houss) e ScreodCiwck
Power meter E44108 Ts:. Ga¥N012478 30-0ct- 14 (in house chack Oct-20) i house check: Oa-22
Power sarsor MP B481A SN USITTRY 07015 (in house chack Oct-20) In house check: Oc-22
Power sensor HP B481A SN: MY 49003315 07:0c118 (n house check Oct-20) In house check: Oct-22
RF gomorator RAS SMT.08 SN 100872 15-Jun-15 (in house check Oct-20) In house check: Oct-22
Notwork Analyzer Aglont EBISSA | SN US41080477 3%-Mar- 14 (i house check Oct-20) In house check: Oct-22

Namo Functon Signature

Castrates by Joann Lissay  Latormtory Tachmcian ’ l
Ao iy [y pa— A% l

Issued: Mty 19, 2022
_@mmumummquwﬁﬂﬁ?ﬂ_
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Measurement Conditions
DASY system configuration. as far as not given on page 1
DASY Version DASYS2 VS52.10.4
Extrapolation Advanced Extrapolation
Phantom Modutar Fiat Phantom
Distance Dipole Center - TSL 10 mm with Spacer
Zoom Scan Resolution dx, dy, dz = 5 mm
Frequency 1800 MHz £ 1 MHz
Head TSL parameters

The following parameters and calculations wore applied.

Temperature Permittivity Conductivity
Nominal Head TSL parameters 20C 400 1.40 mho/m
Measured Head TSL parameters (220202)°C Baz6N 1.38mho/m ¢ 6%
Head TSL temperature change during test <05°C —_ —
SAR result with Head TSL
SAR averaged over 1 cm® (1 g) of Head TSL Condition
SAR measured 250 mW input power 9.74 Whg
SAR for Head TSL par s normalized to 1W 38,9 Wikg £ 17.0 % (k=2)
SAR averaged over 10 cm® (10 g) of Head TSL condition
SAR measured 250 MW input power 507 Wig
SAR for r Wi Head TSL p s normalized o TW 203 Wikg £ 16.5 % (k=2)
Certificate No: D1800V2-240_Jut22 Page3of : -
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SAR Reference Dipole Calibration Report

Ref: ACR.68.5.23.BES.A

VERKOTAN OY
ELEKTRONIIKKATIE 17
90590, OULU, FINLAND

SAR REFERENCE DIPOLE
FREQUENCY: 1900 MHZ
SERIAL NO.: 511

Calibrated at MVG
Z.1. de lu pointe du dinble
Technopdle Brest Iroise ~ 295 avenue Alexis de Rochon
29280 PLOUZANE - FRANCE

Calibration date: 03/09/2023
Ly, cofrac

S
e

]

Accrmbations V26780 anid #2-0K14
Scopw available on oy golue (i

This &

p the method and results from an necredited SAR reference dipole calibration
performed in MVG using the COMOSAR temt bench,  All calibration results are traceable to
national metrology mstitutions,
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mvG SAR REFERENCE DIPOLE CALIBRATION REPORT
Name Function | Date Signanure
’ ; : 392023 - ==
Prepared by Cyrille ONNEE | Measurement Responsible ( >
Checked & ; 3/9/2023 s
A - . k
atwraved ot Jérbme Luc Technical Manager 7=
Authorized by: Yann Toutain Laboratory Director | 3/9/2023 G TOTAA
7 Sgraties
Yann nomésque de

Yann Youtain 1D

Toutain D oute: 20230309
15:01:12 40100

|  Customer Name

Distribution I Verkotan Oy
Issue Name Date Modifications
A Cyrille ONNEE 3/9/2023 Initial relcase
Page: 28

! e ACRDDN G £ SIRR )
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SAR REFERENCE DIPOLE CALIBRATION REPORT Ref: ACH&8 S 23 BES.A
6 CALIBRATION RESULTS
6.1 MECHANICAL DIMENSIONS
Lmm ) y h mm d mm
Measured | Roquired Measured Required Measured | Required
s, 68.00 +/- 2% - 13950+-2% [ - 3.60 +/- 2%
6.2 SiI PARAMETER
62.1 $§11 in He iguid
Fatann M |
&x & - " L1} L~ . e - {3 o0
5 |
]
Frequency (MHz) | S11 parameter (dB) | Requirement (dB) Impedance ]

1900 2334 | -20 4850-6610 |

63 SAR

The IEC/IEEE 62209-1528 and FCC KDB865664 D01 standards state that the system validation
measurements must be performed using a reference dipole meeting the fore mentioned retum loss
and mechanical dimension requirements, The validation measurement must be performed against »
liquid filled fat phantom, with the phantom constructed as outlined in the fore mentioned standards
Per the standards, the dipole shall be positioned below the bottom of the phantom, with the dipole
length centered and parallel to the longest dimension of the flat phantom, with the top surface of the
dipole at the described distance from the bottom surface of the phantom.

6.3.1 SAR with Head Liguid

The IEC/IEEE 62209-1528 and FCC KDB865664 DO! standards state that the system validation
measurements should produce the SAR valucs shown below (for phantom thickness of 2 mm), within
the uncertainty for the system validation. All SAR values are normalized to | W forward power. In
bracket, the measured SAR is given with the used input power.

Fage' 62
This dacument sl wov be reprodiced, excepe o M or du pare withont e writsen gl of MVG. The mformaton conmuinnd brvin o 0 e st
oy A the parpuise fre shick 1 0 subeniked amed i3 mnt A3 Me reiramied 0 whale wr par: wishemd wr it spyrvied of NTG
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mva SAR REFERENCE DIPOLE CALIBRATION REPORT Rl ACR. G842V WIS A
Software OPENSAR VS
| Phansom SN 13109 SAMES
Probe SN 41/18 EPGO333
Liguid Head Values: eps' - 40.4 sigma : | 40
Distance i and liquid 10.0 men
Area scan resolution dx=Kmm dy=8mm
Zoon Scan Resolution dx=8mm/dy=8mm/'dz~Smm
Frequency 1900 MHz
Input power 20 dBm
Liquid Temperature 2045~ 1°C
rm« 20+ 17°C —
Lab Humiday 30-70 %
Frequency 1g SAR (W ] 10g SAR (W o
Measured | Measured Target | Measured Measured Target
normalized = normalized normalized | normalized
to 1W to 1W o IW to IW
1900 MH2 3.80 38.02 19.70 1.94 19.41 2050 |

M =
b d
" -
- i
I Fe
s $ 30— ~
- L
st =~
s A N f 2 = s 8 2
Lo
Page: 7%
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This documens shall ot e roprwiiecnd cxcept i Aol oe in purt. withwue the writes gppwoval of WG Ty wporvanion cosnamnd keress i » e wood
ondy for the prrpom for wiich ¥ ln sebeized sud i wot 1 e reiemaed I viwic o prt withost wrisoe eageendd of TG

69 (77)

Copyright © Verkotan 2023

\\\\\‘\IIIHI,I/’I

D
Se—

W

1],

3

)

st

4 LN
,I/”Iuln\“\\\

Document ID: FCC ISED SAR report_Move2600_ID6030c_02062023.docx



Verkotan =

R
SN

o BN
FINAS ¥R
Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

Q)

W

s

L

N
”/’l/

ALRNNS
,I/"Iuln\“\\\

SAR Reference Dipole Calibration Report

Ref': ACR.68.8.23. BES.A

VERKOTAN OY
ELEKTRONIIKKATIE 17
90590, OULU, FINLAND

SAR REFERENCE DIPOLE

FREQUENCY: 5200-5800 MHZ
SERIAL NO.: 1045

Calibrated at MVG
2.1, de 1a pointe du diable
Technopdle Brest Troise — 295 avenue Alexis de Rochon
29280 PLOUZANE - FRANCE

Calibration date: 03/09/2023
L, cofrac

AN P

[TALONNAGE

Avcroditmions K2.0760 wnd K24814
Seope avadablo on wwn sole b
I0t wnw ol bhe Colrns boanil st e secre

Summary:

This document presents the method and resulis from an aceredited SAR reference dipole calibration
performed in MVG wsing the COMOSAR test benoh,  All calibration results are tracesble 1o
national metrology institutions,
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SAR REFERENCE MPOLE CALIRRATION REPORT Ref MRMSDIDISA

Name Function Date Signature
Prepared by : Cyrille ONNEE | M Responsible | /92023 —
Checked & . . 3/9/2023 2
approved by; Jérdme Lue Technical Manager ?5’
Authorized by: Yarn Toutain Laboratory Director | 3/9/2023 I fana TR A2
i Sigrature
Yann numérique de Yann
2 Towtain ©
Toutain |D ome: onaz20
1508:00 40100
Customer Name
Distribution ; Verkotan Oy
Issue Name . Date Maodlfications
A Cyrille ONNEE 3/9/2023 Initial release
I |
Page 29
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SAR REFERENCE DIPOLE CALIBRATION REPORT Rof AURLAS2) BES A

6 CALIBRATION RESULTS

6.1 MECHANICAL DIMENSIONS

[ __Lmm N h mm d mm
Measured Required Measured _Required Measured Required
= - | 20.60 +/- 2% | - 40304/-2% | - | 3.60+-2%
62 SiIPARAMETER
621 SI meter i Liqui
Faew May
w e e ,‘,‘4 =9 e o -
© d |
- |
[ Frequency (MHz) | S11 parameter (dB) Requirement (dB) Impedance
L 5250 23.25 -20 47.802 + 6.4
S600 | -28.23 -20 48.5Q2 - 3.5i02

[ 5750 [

-22.86 -20

46.7Q + 6.1jQ

63 SAR

The 1EC/IEEE 62209-1528 and FCC KDB865664 D01 standards state that the system validation
measurements must be performed using a reference dipole meeting the fore mentioned return loss
and mechanical dimension requirements. The validation measurement must be performed against a
liquid filled flat phantom, with the phantom constructed as outlined in the fore mentioned standarde
Per the standards, the dipole shall be positioned below the bottom of the phantom, with the dipole
length centered and parallel to the longest dimension of the flat phantom, with the top surface of the
dipole at the described distance from the bottom surface of the phantom.

6.3.1 SA th Head id

The IEC/IEEE 62209-1528 and FCC KDBB65664 DOI standards state that the system validation
measurements should produce the SAR values shown below (for phantom thickness of 2 mm), within
the uncertainty for the system validation. All SAR values are normalized to | W forward power. In
bracket, the measured SAR is given with the used inpul power

Page: 69
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SAR REFERENCE DIPOLE CALIBRATION REPORT Ref ACREGAR2IBES A

Software OPENSAR V35
Phantom SN 1100 SAMeS
Probe SN 41/18 EPGO3 33
Liquid Head Liquid Values @ 5250 MHZ cps’ - M3 sigma © 447
Head Liquid Values @ 5600 MHz ¢ps’ - 33,6 sigma : 5.05
Head Liguid Values @ 5750 MHz: eps’ : 32.0 sigma : §.46
Distance between dipole center and liguid 10.0 mm =
Area scan resolution dx=8mm/dy~¥mm
Zooa Scan Resolution dx—~dmm/dy~<muv'dz~2mm
Frequency $250 MHz
5600 MHz
§750 MHz
loput power | 20 dBm
Liquid Temperature |20+~ 1°C
Lab Temperature 1 204-1°C
Lab Humiy | 30-70%
_Frequency Ig SAR (W/kg) 10g SAR (W/kg
Measured | Measured Target Measured = Measured Target
normalized | normalized normalized | normalized
to 1W to 1W to 1W to IW
5250 MHz 7.31 73.09 - 2.11 2112 -
5600 MH2z 729 72.92 78.30 213 21.29 2320
| 5750 MHz 691 69.05 . 203 20.27 -
ME M OTS @3S250 MHz
[
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Calibration Laboratory of

Schmid & Partner
Engineering AG

Zeughausstrasse 43, 3004 Zurich, Switzeriand

Accredited by the Smiss Acorecitation Service (SAS)

The Swiss Accreditation Service Is one of the signatories 1o the EA
Mudtilateral Agreement for the recognition of calibration certificatss

Client

Caiibraton date

-:-‘."t'.'?‘v ¥ o

. ._\v\‘\‘;l i,
A

A

W,

i

o
FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

Calvration Equipment used (MATE critcal for calbeation)

Tmmmwnmuumnmmm-mmwmam(sn
MWNMMWMMnmmMNMmNmmo'Nm

ummmMnmmmm‘mmmmsarcmm<m

This calibration certificate shall not be repmduced axcept in il without weitien aporovaal of he laboratory

Primary Standards D% Csi Date (Certificate No.) ____ Schaduled Calb
Power meter NRP SN: 104778 O4-Apr-22 (No. 217-03525/03524) Apr23
Power sensor NRP-291 SN 100244 04-Ape-22 (No. 217-03524) Ape23
Power sensor NRP-291 SN 103245 04-Apr22 (No, 217-03525) Apr23
Raference 20 a8 Atlenuator SN BMO3S4 (20%) O4-Apr-22 (No, 217-03527) Ape23
Type-N mismatch combinasen SN: 310882 / 06327 Od-Apr-22 (No. 217-03528) Apr23
Reference Probe EX3DV4 SN 7340 I1-Dec-21 (No. EX3.7349_Dec21) Doc.22
DAE4 SN: 601 02-May-22 (No, DAE4-S01_May22) May-23
Secondary Stanciads D Check Date (in house) Schedifed Check
Power metor £44108 SN. GBias12478 30-Oct-14 (in house check Oct-20) In house checic Oct-22
Power sersor HO 8481A SN: Us3rao2ras 07-0ct-15 {in house check Oct20) In houss ched: Oct-22
Power sersor HP B481A SN: MY4100331% 07-0ct-15 {In house check Oct-20) In house chedlc Oct-22
‘nfmussm-oe SN: 100072 15-Jun-15 (in house check Oct-20) In house checic Oct-22
Nedwork Ansiyzer Aglent ES358A | SN: US41080477 31Mar-14 (In house chedck Oat-20) In house check: Oct-22

Name Funclicn
Calrated by: Aldons Georpladou Laboratory Technian

*

Cartficate No: D2450V2-720_Jjul22

Copyright © Verkotan 2023
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Measurement Conditions
DASY systern configuration, as far as not given on page 1.
DASY Version DASYS52 V52.10.4
Extrapolation Advanced Extrapolation
Phantom Modutor Flat Phantom
Distance Dipole Center - TSL 10 mm with Spacer
Zoom Scan Resolution dx, dy.dz =5mm
Frequency 2450 MHz = 1 MMz
Head TSL parameters
The foliowing parameters and calculations were applied.
Tomperature Permittivity Conductivity
Nominal Head TSL parameters 220°C 392 1.80 mho/m
Measured Head TSL parameters (220202)"C 379:6% 185 mho/m26 %
Head TSL temperature change during test <05°C - —_
SAR result with Head TSL
SAR averaged over 1 em® (1 g) of Head TSL Condition
SAR measured 250 mW Input power 13.4 Wikg
SAR for nominal Head TSL parameters normakzed to 1W 52.3 Wikg £17.0 % (k=2)
SAR averaged over 10 cm® {10 g) of Head TSL condition
SAR measured 250 mW input power 6.21 Wikg
SAR for nominal Head TSL parameters normalized to 1W 24.5 Wikg £16.5 % (k=2)

Cortiicate No: D2450V2-720_iui22
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Calibration Laboratory of S, S  Schweizerischer Kalibriordionst
Schmid & Partner M c Service suisse d'étalonnage

Engineering AG L X Servizio svizzero di tarstura
Znugl;:gsmm gs. 8004 Zurich, Switzerland N s

Swiss Calibration Service

"/hl,’.a\.x\“
Accradited by the Swiss Accreditation Service (SAS)

The Swigs Accreditation Service is one of the signatories to the EA
Multilateral Agresment for the recognition of cafibration certificates

cin Verkotan
ALIBRATION CERTIFICATE
Otject D835V2 - SN:455

Accreditation No.: SCS 0108

Certificate No: D835V2-455_Jul22

Galibration procadurs(s)

Calibration Procedure for SAR Validation Sources between 0.7-3 GHz

Callbraticn cate: July 15, 2022

This calibrason certficate documents the iy to national . which reafize the physical units of measurernents (St)
The measwrements and the Lncertainties with confidence prababiity are glvan on the fallowing pages and are part of the certificate.

All calibrations heve been conductad in the clsed ‘abaratory faciity: envirenmant temperature (22 £ 3)°C and humidity < 70%.

Caibration Equipmant used (M&TE citical for calibration)

| Primary Standsrds | 0# Cal Date (Certificate No.} Scheduied Calibration
Power meater NRP | eN; 104778 04-Apr-22 (No. 217-03525/03524) Ape-23
Powes sensor NRP-291 SN: 103244 04-Apr-22 (No. 217-03524) Apr2d
Power sensar NRP-Z91 | SN: 103245 04-Apr-22 (No. 217-03525) Apr23
Reference 20 d8 Attenuator | SN: BHE3E4 (20K) 04-Apr-22 (No. 217-02527) Apr-23
Type-N mismatch combirsation SN: 310882 / 06327 04-Apr-22 (No. 217-03528) Apr-23
Referance Probe EX3DV4 SN: 7349 31-Dec-21 (No. EX3-7349_Dec21) Dec.22
DAE4 SN: 601 02-May-22 (No. DAE4-601_May22) May-23
| Secondary Standerds [iD# Cneck Date (in houss) Scheduled Check
Power metar E44188 ! SN: G839612475 30-Oct-14 (i house check Oct-20) In house chack: Oct-22
Power sensor HP 8481A | SN US3T282782 Q7-0ct-15 {in house cheok Cct-20) In house check: Oct22
| Power sensor HP 8481A | SN MY41083318 07-0¢t-15 {in house check Oct-20) In house check: Oct-22
| RF generator R&S SMT-06 SN: 100972 15-Jun-15 (in house check Octl-20) In house chedk: Oct-22

Network Anglyzer Agilent EB35384 | SN: US41080477 31-Mar-14 {in house check Oct-20) in house check: Oct-22

Name Function S
Caliorated by: ‘Aldonia Geargiadou Lakaratory Technigan
Approved by Nisls Kuster Quaitty Manager

J lssuac July 19, 2022
| This calibration cartificate shal not ba reproduced except In full witheut written approval of the labaratary.
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Measurement Conditions
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DASY system configuration, as far as not given on page 1.
DASY Version DASYS2 V52.10.4
Extrapolation Advanced Extrapolation
Phantom Modular Flat Phantom
Distance Dipole Center - TSL 15 mm with Spacer
Zoom Scan Resolution dx, dy, dz =5mm
Frequency 835 MHz + 1 MHz
Head TSL parameters
The following parameters and calculations were applied.
Temperature Permittivity Conductivity
Nominal Head TSL parameters 220°C 41.5 0.90 mho/m
Measured Head TSL parameters (220202)°C 4036 % 0.93 mho/m £ 6 %
Head TSL temperature change during test <05°C - —_
SAR result with Head TSL
SAR averaged over 1 cm® (1 @) of Head TSL Condition
SAR measured 250 mW input power 2.50 Wikg
SAR for nominal Head TSL parameters normalized to 1W 9.69 Wikg £17.0 % (k=2)
SAR averaged over 10 cm® {10 g) of Head TSL condition
SAR measured 250 mW Input power 1.681 Wikg
SAR for nominal Head TSL parameters normalized to 1W 6.29 Wikg  16.5 % (k=2)

Certificate No: D835V2-455_Jul22
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